28559-G01

[EZG0O]

a EIEER Company

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE
(1200 SERIES)

MODEL YEARS: 1999 - 2000
REVISED: 10/2000



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLE

VEHICLES

WORKHORSE® 1200
WORKHORSE® 1200 LX

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.
E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damage that result from the use of material in this manual.

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388

Service Parts Manual



LIMITED WARRANTY

WARRANTY

To obtain a copy of the limited warranty that is applicable to your vehicle,
call or write your local Distributor, Branch or the E-Z-GO
Warranty Department.

The use of non E-Z-GO parts and hardware may void your warranty.

Tampering with or adjusting of governor to permit the vehicle
to operate at above factory setting (12 - 15 mph)
will void your vehicle warranty.

When servicing engines, all adjustments and replacement components
must be per original vehicle specifications to maintain federal and state
emission certifications.

i Service Parts Manual



I GENERAL INDEX |

SECTION Page No.
How to use the E-Z-GO Service Parts ManUaL............coo ittt sme e s Vi
ACCELERATOR

o Accelerator Pedal, ACCEIEIAtOr BOX .......ccciiiiiiiiiiiii e ee ettt e e e e ee s e e e e e e aaeaeaeeeeeseeeseeessssssannnnnnnnn A-1

e Governor Linkage, Throttle LINKAGE .......coiieiiiee ittt ettt e n e e ne e A-2
AIR FILTER

* Remote Air Components, Air Cleaner, Air Filter Element, Carburetor Baffle, Gasket.........cccceeevreeeenne B-1
BODY

* Front Cowl (WorkHorse® 1200), Front Shield, Instrument Panel, Floorboard, BUMPErS ..........ccc.......... C-1

* Front Cowl (WorkHors;e® 1200 LX), GIOVE BOX DOOIS......ueeiiiiieeiiie ettt C-2

* Floormat, Seat Frame, Seat Wrap, Side Panels, Splash Panels, Rocker Panel, Rear Fenders, Panel ..C-3

o Ashtray, Ball HitCh, CleVvis HItCh ........c..uviiiiie et e e e e e e e e ennees C-4
BRAKES

* Brake Pedal With Brake LIGNtS ........oooiiiiiieiie ettt sttt n e e ne e D-1

* Brake Pedal Without Brake Lights ......c.coo i D-2

* Brake Linkage, Equalizer and Brake Cables.........c.uoi it s D-3

* Wheel Brake ASSEMDIY ... .eoiiieiee e D-4
CAB

L 7~ o E-1

* Cab Mounting Brackets, Windshield WIPEr...........c.uoi et E-2

¢ Steel Doors, Vinyl DoOrs, Strobe Light.......cceeiiiee et e e s e e enne e e E-3

¢ Switch Panel, Defroster/Cooling Fan, WOorklights.........cocceiiiriiciiere e E-4
CARBURETOR

¢ Pilot Jet, Main Jet, Carburetor MouNt GAsSKE! ..........cooviiiiiiiiiieeee e e e e e e e e e e e eeee e ee e e e e aearssaaaaaaaaas F-1
CLUTCHES

¢ Drive Clutch, Driven CIUtCh, DIIVE BEIL .......oooeeiiiiiieieeeeeeeeeeeeeeeeee ettt e e e e e e e e e e e e e e e e e e e e arasssanaaanaaas G-1

* (High Altitude) Drive Clutch, Driven Clutch, Drive Belt ..........coocviiiiiiiieiiieeeeceeee e G-3

DIRECTION SELECTOR

¢ Direction Selector Handle, Reverse Warning Buzzer, Shifter Control Pivot..........ccccovvcieiicieice e H-1
ELECTRICAL SYSTEM

L= F L L= YA o a0 =T T J-1

¢ Electrical Plate Assembly, Voltage ReQUIALON...........oi it J-2

Service Parts Manual i



I GENERAL INDEX |

® HOIN, FUSE BIOCK .ttt e e e e e e e e e e e e e e e e e e eeeeeeeseeeeessse s s s aa s s eesasaasaaaaeasesens J-3
Ll o (=Y To 1o | ) SO PSPPSR J-4
= UL 1o 0L === 0 ] o] PP J-5
* Ignition Switch, Turn Signal, Indicator Light/Fuel Gauge .........ccooieieiiiiieiie e J-6
* Hour Meter, POWET OUIEE (12 VOIE) ...ooueeeieieeieeeee ettt e e et J-7
o Strut Mounted Strobe and Work LightS.......co i J-8

ENGINE AND MUFFLER
* Engine, Spark Plugs, Muffler, Qil Filter, Spark ArreSter.......c.uuuuiiiiiiiiiiieiee et K-1

ENGINE AND STARTER MOUNTING

* Engine Guard, Starter/Generator, Belt Adjuster, Isolation Mount ...........cccccceviiiiin e L-1
FRONT SUSPENSION

* Front Axle, Hub and Spindle, Leaf Springs, Shock ADSOMDEr..........eeiiiiiiiiiie e M-1
FUEL SYSTEM

* Fuel Tank Assembly, Fuel Gauge, FUel PUMP..... .o N-1
REAR AXLE

¢ Axle Tube, Axle Shaft, Differential GUAID ............ueuuruiiiieieiei et e e e e e e e e e e e eaeaeaes P-1
REAR SUSPENSION

o Leaf SPring, SNOCK ADSOIDET ... ..eii ettt et et a e e rar e e san e e e eare e e sanes Q-1
SEATING

* Seat Bottom, Seat Back, Seat BaCk SUPPOM........couiiiiiiiiiiiiiiiie ettt aee e R-1
STARTER/GENERATOR

* Terminal Assembly, Brush Holder Assembly, PUlEY ...........coo i S-1
STEERING

* Steering Box Assembly, Steering Wheel, Tie Rod ASSEMDIY ........coeiiiiiiiiiiiie e T-1
TRUCKBEDS

e Manual Dump Bed, Decals, Tallgate........c.ueiiiiiiiiii sttt e e e e e s ennaeee e an U-1

® Truck Bed LatCh, BEA PrOpP.....cucii ettt ettt st e st e e s ae e e e e s nsnneeaean u-2

L1 =TT T T =T o o3RS U-3

¢ Electric Dump Bed, Decals, TalQate.......c.ueeeiiiieieee et U-9

L =TT T =T =T o o XSSP U-10

* Actuator, Battery Connection, TOggIe SWITCH.......cc.eiiiiiiiii e U-11

L F= L = 1Yo U-17

® TruCk Bed LatCh, BEA PrOpP......ccii ettt ettt et e st e e s sasn e e e e e annsneeeeas U-18

L 0% o oI o - To1 (- ST u-19

v Service Parts Manual



I GENERAL INDEX |

WEATHER PROTECTION

L3S0 (T L] PSP V-1

* Top Mounted Rear View Mirror, 3-Sided Soft ENCIOSUIE........cccuviiiieriieie e V-2

AT g o £ o= o [ V-3
WHEELS AND TIRES

e Tire, Wheel Rim, VAIVE SEEIMS ......ovuviiiiiiiieieiee ettt ettt ee e e e bbb s e e e e seseaeaeaseasaseerenereens W-1

* Chrome Hubcaps, SPOKE HUDCAPS .....c..ciiiieiiiiiiiie ettt ettt e W-2
SPECIALTY PRODUGCTS ..ttt et e e e e e s e e e e e e e e e e e e e sesa s e sababaseeeeasaeessesasanbaaseeseeeasessssasasserennns Appendix A

* Special Tools

¢ Performance Products

¢ Paint

* Engine Ol
ACCESSORIES ...ttt ettt e e a et e st e ea e e bt e a et e bt e eae e e ebe e she e e be e eaee et e e eaeeeaneeanbeeneenas Appendix B

* Accessory Listing

Service Parts Manual v



GENERAL INDEX

Notes:

vi Service Parts Manual



I HOW TO USE THE E-Z2-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:

* GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



I HOW TO USE THE E-Z2-GO SERVICE PARTS MANUAL |

Title Title

Left hand illustration page . .
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

® Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
® Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



I ILLUSTRATED PARTS BREAKDOWN |

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



l ACCELERATOR Gasoline Vehicle

1 - Includes ltems 2 - 44
40 - Includes items 41 - 44

Page A-1 Service Parts Manual



l Gasoline Vehicle ACCELERATOR

83 - Includes ltems 84 - 94
104 - Includes Items 105 - 117

@72 71
%:}\ @‘1/0\ 70

>N,

65

66 @@

e

67
66 67

O\% 760 M 110

64 - Includes ltems 65 - 72

Q on Engine

a.
Vs

96

Belt Cover

/:: ~
> \
Y 128 127

’ B

86 - Includes Items 87 - 94

Service Parts Manual

Page A-2



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) .......ovvveeeeee e 1
2 70116-GO01 ACCELERATOR PEDAL BRACKET.....ccccctieeirerieee e seee e eeee e 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG ceeeeeeeee e eee ettt e e 4
4 25853-G02 PEDAL BOX AND COVER ...ttt stee e e s s snneee e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ..eeeiieeeeiee ettt e e e e e 4
6 25861-G01 MICRO SWITCH ...ttt e e e s 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG ...eeeiie ettt e e e 2
8
9 72066-G01 CONTROL ARM ...ttt et ee et ste et e st e s e e sse e eennee e s nneeesnneeesnees 1
10 23860-G1 BEARING ... oottt e s e st e s e ste e e ne e e s neeennneeeenee s 2
11 24621-G1 NYLON WASHER, 5/168".....oeeii ettt e 2
12 12064-G1 PUSH NUT, 5/18" ... eeeeiee ettt e e e s snae e e e sssae e e e s snnneeeeens 1
13 25768-G01 L Y I = (0 I S 1
14 72199-G01 PIVOT BRACKET ..ot see ettt e et e e et e e nnsee e ss e esneeeesneeenns 1
15 14390-G1 LOCK NUT, 3/8 - 24 ...ttt ettt e et e e st e e e s s ee e s s annneee e e eans 1
16
17 72198-G03 MICRO SWITCH CAM......oiiiee et e e s 1
18 00550-G4 LOCK NUT, 5/16 - 24 ...ttt ee e e e eneeenn 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGi. ...uvviieeeiieiee et eeeeee et 1
20 72074-GO1 CONTROL ARM LINK ..ottt ettt et e s e ee e esee e e e e e e e 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/16" LGeeeeecieeeee e 1
22 00532-G4 LOCKNUT, 5/18 - 24 ...ttt ettt et e ae e e e see e e eneeenns 2
23 17677-G1 SPRING RETAINER ...ttt 1
24 17979-G1 ACCELERATOR ROD BUSHING ......cocoiiiiiie e e 1
25 73046-G01 COMPRESSION SPRING ......oooiiiieiieeee e eseee e seee e s 1
26 17677-G2 SPRING RETAINER ...t 1
27 72072-G01 ACCELERATOR ROD ...coiiiiiiiiie ettt eae e e e e e eree e e 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ...ttt 1
29 10386-G3 CLEVIS PIN, 5/18" X 1" LG .eeeieieeeeeeesiee e et e e e snee e seee e e s 1
30 17838-G1 NYLON BUSHING .....oiiiieeie et e et e e s 3

Page A-3 Service Parts Manual




l Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 17255-G1 TEFLON WASHER, 5/16"....coevveeeeeeeeeeeeeeesessseesesseessssesesessssesesessesssesseesee 1
32 | 10387-G3 COTTER PIN, 3/32" X /4" LG evveoeveeeeeeeeeeeseeeeeseeseeeseeseeeeeesseesseesesseseeens 1
33 | 70134-Go1 PEDAL PIVOT PIN .o eeeeeseseeeseeseeeesesseessesseeseeseeesseseesseseeeeseeees 1
34 | 00986-Go1 PUSH NUT, 9/32" .o seeeeeeeeeeseseeeseseessses s ssessesseeseesssessssesssneseeees 1
35 | 14390-G10 LOCK NUT, #10 = 24 ..o eeeeeeeeeseeeeeeeeeeeees s sses s esesseesssesesesessseesenees 1
36 | 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)........covveereeeeeseereenn AR
37
38 | 72201-Go1 WIRE HARNESS (PEDAL BOX) ....ovveeeereeeeeseeeeseseeeesseseeessesssessseseesssesseeeen 1
39 | 72065-Go2 ACCELERATOR CABLE .....coovveeeeeeeereeeeeeseeeeeeseseeeesesseeeseeseeeseeseeeseesseeen 1
40 | 25799-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ........... 1
41 27844-GO01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) .......... 1
42 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LG evvveererveeeeereeseseeeseeesseseesesessesseeesen 6
43 | 27512-Go1 ACCELERATOR PEDAL PAD ...coooveoeeeeeeeseeeeeseesecesseseesses e 1
44 - ACCELERATOR PEDAL .......coovveeeeeeeeseeseeeseeeeess e sseseeseesseesseseeesen 1
45
46
47 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGiuvvveureeeeereeeeeseeeeeseeeeeeesesseeeseseeesseseesssseesses e 4
48
49
50
51 72401-G01 |  CHOKE CABLE (WITH NUTS) oocomveeeeeeeeeeeeeeeseeeeeseeeeeeseeseeeseeseeeseesseeesseeeeeeee 1
52 | 00568-G4 LOCK WASHER, /16" +....eeoeeeeeeeeeeeeeeeeeseeseeeseeeseesseeseesseseeesees e sesseeesses s seeees 1
53 | 00545-G4 NUT, 9/16-T8 evveeeeveeeeeeeeseeseeeeeeseeseeseeeseeseeeeseseseeseseeseeseesess e sessesesassseeaeeees 1
54
55 | 72155-G02 | RETAINER ...vveoeeeeeeeeeeeeeeeeeeeseeeeeeesees e eseseeese e seeseeeseeseeeeeeseseeeseseesseeeeesses oo 1
56 | 72154-G01 | CHOKE CABLE ADAPTER......ioveioeeeeeseeeeeseseeoseeseeseeseeeseessseeesesseesseesessssenens 1
57
58 | 00544-G4 JAM NUT, 5/16 = 2 oeeeeeeeeeeeeeeseeeeeeseseseeeesseseeeesseesessesesesssseseessseessesseessssenens 2
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62)........vevevvererrennn. 1
60 | 23722-G1 ADJUSTING ROD (SHORT) ...cvveeeeeeeeereeeeseeeeseseeeesseseeeseeseeesseessesseseeeeen 1

Service Parts Manual Page A-4



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 24465-G1 BALL JOINT SOCKET ...ttt 2
62 00526-G4 NUT, #10 - B2 e 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ttt e 1
66 23860-G1 BEARING ... e e e 2
67 24621-G1 NYLON WASHER, 5/16".....cc et 2
68 25768-G01 PIVOT ROD ...ttt e e 1
69 12064-G1 PUSH NUT, 5/18".....ee et s 1
70 24479-G1 BALL JOINT BALL ...ttt 2
71 00565-G5 LOCK WASHER, #10 ..ot 2
72 00526-G4 NUT, #10 - B2 e et 2
73 72197-GO01 PIVOT BRACKET ...t 1
74 14390-G1 LOCK NUT, B/8 - 24 ...t 1
75 00414-G8 BOLT, 1/4 - 20 X 1" LGt e 2
76 14390-G4 LOCK NUT, 1/4 = 20 ..ottt s 2
77
78 72254-G01 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 72255-G01 ADJUSTING ROD (LONG) ....cuviiiiiiieesiee sttt 1
80 24465-G1 BALL JOINT SOCKET ...ttt 2
81 00526-G4 NUT, #10 - B2 e 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET ... ..ottt 1
85 14390-G1 LOCK NUT, 3B/8 - 24 ...t e 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) .....ccccvvnne. 1
87 25762-G01 GOVERNOR PIVOT ...ttt 1
88 23860-G1 BEARING ...t 2
89 24621-G1 NYLON WASHER, 5/16" .....oceiiieeeeeeeee e 2
90 25768-G01 PIVOT ROD....eiieiieeeeeee et 1

Page A-5 Service Parts Manual



l Gasoline Vehicle ACCELERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/18" ...ttt 1
92 24479-G1 BALL JOINT BALL ..ot 2
93 00565-G5 LOCK WASHER, #10....c e 2
94 00526-G4 NUT, #10 - B2 ..t 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LGi...eeiceeeeeee et 2
97 00565-G8 LOCK WASHER, 5/18" ...ttt e 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102).......cccecvreenrerenne 1
100 23722-G1 ADJUSTING ROD ... e e 1
101 24465-G1 BALL JOINT SOCKET .....ciiiiecieeitreeree ettt s 2
102 00526-G4 NUT, #10 - B2, 2
103
104 | 25690-GO1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105| 25765-GO1 GOVERNOR BELLCRANK ...t 1
106 24479-G1 BALL JOINT BALL ..t s 1
107 | 00734-G5 LOCK NUT, #10 - B2, e e 1
108 14390-G4 LOCK NUT, 1/4 = 20t 1
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET ..ottt 1
111 25274-G1 GOVERNOR ROD .....ooiiiiiieeeeeesee et 1
112 22754-G1 BUSHING ...t s 1
113 25661-G01 CUP WASHER ... .o et 2
114 23578-G1 COMPRESSION SPRING ......ooiiiiiieeeceeee e 1
115 22754-G2 BUSHING ...t s 1
116 23859-G1 GOVERNOR ADJUSTER .....oiiiiiiieeeeee e 1
117 00526-G4 NUT, #10-32 .. e 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG ..ot 2
119 25738-G01 SPRING ... e e e e 1
120 25286-G1 SAFETY SEAL, 3/8" ... 1

Service Parts Manual Page A-6



l ACCELERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, /18" ...ttt st 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET ......oiiieiieiiee e 1
124 26826-G01 LOCK WASHER, 8 MM ...t e 2
125 26827-G01 NUT, M8 X 1.25 MM ... 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ..ot 1
128 17618-G1 WIRE TIE <. ettt 7

Page A-7 Service Parts Manual



l Gasoline Vehicle ACCELERATOR

Service Parts Manual Page A-8



I AIR FILTER Gasoline Vehicle

See BODY
Section

Front of Vehicle

4®

Page B-1

Service Parts Manual



AIRFILTER

Gasoline Vehicle

Ignition Coil

Carburetor

Page B-2

Service Parts Manual



I AIR FILTER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 INLET ADAPTER (PRODUCTION SINCE 4-99) ......ooiiiiiiieeieeeeeeeeee e 1
2 72415-G01 GASKET ...t e e 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ..o cee et s 4
4 11391-G2 CLAMP, 2" ...t e e 1
5 72367-G01 HOSE, 18 ..ttt s ne e 1
6 11391-G5 CLAMP, B/4" ..ot e e 1
7
8
9
10 26727-G01 CARBURETOR / AIR BOX GASKET .....oooiiieeeeee e 2
11 26728-G01 CHOKE BRACKET .....c ettt e 1
12
13 23726-G6 CARBURETOR MOUNT SPACER .....coiiiiieeieee e 4
14 72178-G02 HOUSING ...ttt e e s s n e e 1
15 51400-G1 LOCK WASHER, 8 MM .......oootiiiiiieieee st 2
16 13632-G1 NUT, MB X T ettt enane e 4
17 72529-G01 BAFFLE .. e 1
18 72514-G01 STUD, M8 X 1 X B3I MM LG ...t e 2
19
20 72147-G01 HOUSING MOUNT GROMMET .......cooiiieiienieese e e e 2
21 23726-G7 HOUSING MOUNT SPACER.......oo ot 2
22 26671-G01 BOLT AND WASHER, M6 X 1 X 30 MM LG ....coveeiieee e 2
23 26701-G01 WASHER, 8.5 MM ...ttt 2
24
25 72368-G01 AIR FILTER ELEMENT ..o 1
26 72179-G02 AIR FILTER COVER ...t e 1
27 72145-G01 LATCH et 3
28
29 72146-G02 INLET COVER ...ttt s 1
30 00614-G5 SCREW, #8 - 18 X 5/8" LG ...eici e 6

Page B-3 Service Parts Manual



l Gasoline Vehicle AIRFILTER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 72151-G01 POV HOSE ... .ot e e e e 1
33 74093-G01 LABEL (WARNING) ...c.eeeieiieiierieee e e s 1

Service Parts Manual

Page B-4



l BODY Gasoline Vehicle

=2 \
AN 7

Page C-1 Service Parts Manual



BODY

Gasoline Vehicle

See

Electrical

LX Model

..I
[se]

Page C-2

Service Parts Manual



l BODY Gasoline Vehicle

Page C-3 Service Parts Manual



l Gasoline Vehicle BODY

Vehicle Rear Bumper

144 - Includes ltems 145 - 149

Vehicle Rear Bumper

151 - Includes ltems 152 - 158

Service Parts Manual

Page C-4



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71510-G01 | UPPER FLOORPAN ...coomoveeeeeeeeeeseeeseseseeseesseeesesseeseessseesssseeesesssesessssesesseneseeees 1
2 14601-G11 | RIVET, 3/16" X 9/16" LG weorveeeeeeeeereeeseeeseeeeeeseseeeseeseeesesseeeseeseeeeeessseesseseesses e 9
3
4 70451-GO1 | LOWER FLOORPAN.......veeeeeeeeseseeeeeseeeeseesseeesessssesesssesssssessesssessssssesessseeseeees 1
5 14601-GT1 | RIVET, 3/16" X 916" LG werrrveeeeeeeeereeeeeeeeseeseesessesssseseesesseseseesssesessssessseseesssss oo 7
6 70452-G01 | ACCESS COVER.....eeoereereeeeeeeeeeeeeeeseeseeseesseeseeeseeseeesseeeseseeseseseeeessseeeeseseeseeees 1
7
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) w.oorvvverereeeeneee. 1
9 71153-GO1 DEFLECTOR (PASSENGER SIDE) ......vveeerveeeeeeeeeeeeeeesseeeesseseesseseeesseeee 1
10 | 71154-GO1 DEFLECTOR (DRIVER SIDE) w...couvveeeeeeeeseeeeereeeseeeeeeseeeeseseessssseeeeseseneseeee 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGierrrvvereeeeeeeeeeeesseseeesesseeesessesesssssseseesssesssesseessssseens 6
12 | 71158-GO1 INSTRUMENT PANEL INSERT (FOUR CUP) ....oveeeeeeeeseeeeesseseesesseeesseeen 1
13
14 | 71177-GOT | LABEL (SAFETY) comeeeeeeeeeoreeseeeseeseeeeeeeeeeseesseeeeseseeseees s eseseeeses s sesseeesees e 1
15
16 : SERIAL NUMBER PLATE «..c.ecoeeveeeeeeeeeeseeeseeeseeeeesseessssseesessessesseseseesseesesssseen 1
17 * CAPACITY PLATE ...oortveeeeeeeeeeeeeeeseeeeesseeeseeseseeeeseeseeseeseeeseesseeesesseesseseesses s 1
18 | 01041-GO1 | RIVET, 5/32" X 7/8" LG vveeeeeeeeeeeeeeseeeeeseeseeeseeseeesseseeesseseesses e ssesesesesseeeseeeees 4
19
20 | 71413-GOT | SPLASH PANEL.....ocooveeeeeeeeeeeeeeseeeeeeosesseeseseseeesesseesessseeseesseeessssseesssssesesseeens 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi.veooevveeeeeeeeeeeeeeeeeeeeeeeeseesecesseseeesesseesneeee 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
23 | 01036-G01 | SCREW, #10 - 24 X 3/4" LG (TO EARLY 2000 PRODUCTION) ......cosvveerreeeneee. 4
24 | 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) w...corvvveeeereereereeessesenens 4
25
26 | 71115:G0T | VINYL TRIM w.oooooeeeeeeeeeeeseeeeeeeeeeeseeee e seeeeseseeeeseeseeseeseee s eseseeesseseeesees e 2
27 | 71055-GOT | RIVET, B/16" X 1" LG covvveerereeereeseeereeeeeereeeseseeessesesssseessssseessssesesesssseesesssessesseeeen 10
28
29
30

Page C-5 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 T1051-G™ | COWL ovvereeeeeeeeeeeeee e eees e eeeeeeeseseeeeseessseseessseeeesseeseeesseeees s sees s sessssesesseeeeeeees 1
32 | 71037-G02 | NAMEPLATE (E-Z-GO).eooomioeeeeeeeoreeeeeoseeseeeessseeeseeseeesseseeessesseeesesssessesseesess oo 1
33 12064-G3 PUSHNUT, 3/16" ..eveeeeeeeeeeeeeeeseeses e seeseeessseeeseessseseeseeeseeeseeeeeeseeeseessesses oo 2
34
35 | 71055-G0T | RIVET, 316" X 1" LG covvveerereeereereeereeeeeeseeesseseseseesesssseessssseessssesesessssessssssessssseeen 9
36 | 71056-G01 | BOLT, 5/16 - 18 X 5/8" LG .rverereeeeeeeeseeeeeeeeesesesseeeesseeesssseesesseeses s seseeeseseeeeee 4
37 | 00570-G2 WASHER, 5/16" vveoeeeeeeeeeeeeeeeeeseeseesesesseesessssssssseeesssseeesesesssaessseessssesessesenee 4
38 | 14601-G13 | RIVET, 5/32" X 9/16" LG weorrvveeeeeeeoreeeeeeesesseesesseseesessesesessssssesssseesesssessssssesessenens 2
39
40
41 27166-G02 | FRONT SHIELD ...oooveeeeeeeeeseeeeeeeseeeeeseeseseeseesseeessseesssessseseeesessseessssesesesssneseeees 1
42 | 71015-G01 | FRONT SHIELD BRACE. ... cveooeeeereeeeeeeeesseeseseesesssseeeseesseeseessseesssssessssssesessenens 2
43 | 01038-GO1 | SCREW, 1/4 - 20 X 1/2" LG coveoevveereeeeeeeeeeeeesseeeeseeseeeseesseeseesseeesesssessssseessss oo 4
44 | 16469-G7 WASHER, /4" ..o eeeeeeeeeeeeseeeeeseeeeeseeeseeesees s eee e esee s esesesesees s ses s seeseeeeee 2
45 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGirvvvooevveeeeeeeeseeeeeeeeeeesessseseesseseesesssneeneees 2
46
47
48 | 74040-GO1 | FRONT BUMPER ....ooiveeeeeeeeeeeeeereeeeeeseeseeesseeseeseeseeeseeseeeseesseeesesseesssseeesess oo 1
49 | 74037-GOT | SPACER TUBE ..ooovoeooeeeeeeeeeeeeeeeseeseeeeseesessessesesseesessessessssesesssseesessseesssssesess oo 2
50 19859-G1 END CAP, 3/8" ..o eeeeeereeeeseeees e sseseessssesesesssseseessseeeesseeeesssseeessssesses s 2
51 75048-GOT | SPACER, 1/2" ooveoeeeeeeeeeeeeeseeeeeeeseeeeseeseeesees s sees s eseeeeeeeeeseeeseeseeseeseeesesseeeeseeees 2
52 | 00570-G2 WASHER, 5/16" ..o eeeeeeeeeeeeeeeeeeeeeeeseeeseeeseesseeesesseeesseseeeseseseseesseeees s seeseeeene 6
53 | 00905-G8 LOCK WASHER, 5/16"....coeveereeeeeeeeessessesesesssseeesessssesesssseesssseeessessessssssessssenens 4
54 | 01035-G02 | BOLT, 5/16 - 18 X 2 1/2" LGiuvveoroveeeeeeeeesesseessseeseesesseeesesssseseessseessssseesssssesessenens 4
55 | 74306-G0T | BUMPER (LX) coooomrveeeemeeeeseeeeeeseeeeeesssessessssseseessseseesessesssesssessesseeesssseeesseseeesses oo 1
56
57
58
59 | 71219-G0T | COWL, LX ceorreeeeeeeeeseeeeeeseeeeeeeeeeeeeseeee e seeeeesseeeeseeseeseeseeeseesseaeseseeesseseeesees e 1
B0 | 71413-G02 | SPLASH PANEL. .. ..ocoiveeeeeeeeeeeeeseeeeeeseeeeeeeseeeeseeseeeseeseee s s esesseeseeseeesees e 1

Service Parts Manual



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 71101-GO1T | COWL SUPPORT BRACKET ....corvveeeeeeeeeseeeeeesseeseeseeesseessseesessseesessseesssseneseeees 1
62 | 71102:G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG .rvveeereeveereeeeeeseeseeeeseeeeeeseeseeessssenens 3
63
64 | 71462-GO1T | COWL SUPPORT BRACE ......ooveeeeeeeeeeseeeseseeeesesseeeseesseessessseesessseesssssessssenens 1
65 | 00740-G4 SCREW, #10 = 32 X 1/2" LG cvvorveeeeeeeeeeeseeesesseeeessseseesssessseessseessssseessssseesses e 2
66 | 00559-G5 WASHER, #10....veeooeeeeeeeeeeeseeeeeseeeeeseeesseeseesseseesseeesseseeeeeseseseesseeeesseeseeseeeene 2
67 | 00921-G8 LOCK NUT, #10 = B2 ..o eeeeeeeeeseeseeeeesssseesesesesseseesssessessesessesseessessessss oo 2
68 | 71055-G02 | RIVET, B/16" X 1 1/8" LG werrvveeeeeeeereeeeeeeesseessseeseesessessesssseseessseesssssessesssessssenens 1
69 16705-G9 SCREW, 1/4 = 20 X 1 1/8" LG «evveeeeeeeeeeeeeeeeeseeseeeeeeeseseeesessesseesesesees s eeeseeeen 1
70 14776-G1 RETAINER NUT (0’ TYPE), 1/4 = 20....vveeeeeeeeereeeeeseeeeeeeeeeeeeesseseeesseseeesesseeeeeeeee 1
71
72
73 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) vveomeeeeeereeeeeseeeeeseeseeseeseeeseesseeeseeseesseseeesese oo 1
74
75 | 71214-G01 | FENDER FLARE (DRIVER SIDE).... . ovcooreeeosseeeeoseeseeeseeseeeseesseeesssssessssseesssseeens 1
76 | 71214-G02 | FENDER FLARE (PASSENGER SIDE) ... rvecoooeereeeeereeseeeseesseeesesssesssesseesessenens 1
77 | 71045-GOT | RIVET, 5/32 X 3/4" LGuuvveeroeeeeeeeeeeoeseeeeeeesseeesseeeeeseeseeseesseeseesseaeseeseessesseesese e 6
78 | 00559-G4 WASHER, #8......vveoreveeeeeeeeeeeeeseeeseseeeseeeseseseseseeses s esesseeessseeeeessesesesseeeseeseeeseeees 6
79
80 | 75459-GO1 | GLOVE BOX DOORS (BOTH SIDES).....cveeieeermeeeermeeeoseseeseseesseesssesseeseseesnee 1
81 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ....veevveeeeeeeeeeeeeeeeeeseeseesecesseseesesseeeseeee 1
82 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........oioeeooeeermeeeesereseeeeeeseseeseseeeneee 1
83
84
85
86 | 71439-G01 | ROCKER PANEL (DRIVER SIDE) ....oeciveeeeeeeeeeseeeeeeseeseeessesseeeseseeesseseeesssseeens 1
87 | 71439-G02 | ROCKER PANEL (PASSENGER SIDE) w.ovvceueeeeeeeeeeseeeeeeseesseeeseseseessesseessseenens 1
88 | 71440-GO1 | BRACE (DRIVER SIDE).....iveoooeerieeeeeosesseeessseesssesseeossssseeseessseesssssessssssssessenens 1
89 | 71440-G02 | BRACE (PASSENGER SIDE)...o.ecoieermoeeereeeseoesseeeeessseeesssseeeseeseeessesseesseeseenn 1
90 | 00789-G2 SCREW, #10 - 24 X 1 1/4" LG vveeeeeeeeeeeeeeeeeseeeseeeeesseseeeseesseeeseeseesseseeesses s 4

Page C-7 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 19247-G3 SPACER, 9/32" ... e e e 4
92 00660-G5 WASHER, #10..ceeeee et 4
93 11098-G7 LOCK NUT, #10 - 24 ... e e 4
94
95 16705-G1 SCREW, 1/4 - 20 X 1" LG ceeeeieiee et s 4
96 23726-G2 SPACER, 1/4" .o e e e e e 4
97 00559-G7 WASHER, /4" ..o e e 4
98 14390-G4 LOCK NUT, 1/4 = 20 ..ottt e 4
99 71764-G01 SILL PLATE TREAD.......o i 2
100
101
102 70135-G01 PEDAL PIVOT COVER ... .ot 1
103 70048-G** FLOORMAT ...ttt e s e e ee e sn e n e s e nne e neennis 1
104
105 71844-G** SEAT WRAP PANEL WITH LOUVERS (PRODUCTION SINCE 4-99)............... 1
106 71379-G** SEAT WRAP PANEL (PRODUCTION PRIOR TO 4-99).....ccceciiiiereeneeeeee e, 1
107 10570-G10 RIVET, 5/32" X 9/18" LG ..o e e 8
108 71609-G01 SEAT HINGE PLATE ... .ot s 2
109 10570-G11 RIVET, 3/16" X 3/4" LG ..ottt 4
110 71674-G01 SIDE PANEL (DRIVER SIDE) ...cciiiiiieieeceeee et 1
111 71674-G02 SIDE PANEL (PASSENGER SIDE) .....oooiioiieeeeee e 1
112 10570-G10 RIVET, 5/32" X 9/18" LG ..o e e 4
113 10570-G12 RIVET, 174" X 172" LG oottt 4
114 16469-G7 WASHER, /4" ..o e e 4
115
116 70244-G02 SPLASH PANEL.....coieiiie e 1
117 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi..ce ot 2
118 00438-G8 BOLT, 5/16 - 18 X 1" LG ueiiiiieiteeete ettt e e 2
119 00559-G8 WASHER, 5/18" ... e 2
120 11098-G6 LOCK NUT, 5/168 - 18 ..ot 2

Service Parts Manual Page C-8



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121

122 71586-G01 FENDER (DRIVER SIDE) .....cceeiiieie et 1
123 71586-G02 FENDER (PASSENGER SIDE)......cciiieiiriiieeenee e e 1
124 71586-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....cooiiiieieeeeeceee e 1
125 71586-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......oocoiiiieiie e 1
126 00414-G7 BOLT, 1/4 - 20 X 7/8" LG s s 12
127 00559-G7 WASHER, 174" ..o e e 24
128 14390-G4 LOCK NUT, 1/4 = 20 ..ottt e 12
129 71587-G01 REAR PANEL ... .o e 1
130 71055-G01 RIVET, 3/16" X 1" LG .ot 4
131

132 71588-G01 SEAT FILLER PANEL (DRIVER SIDE) .....ooioiiiiieiieee e 1
133 71588-G02 SEAT FILLER PANEL (PASSENGER SIDE)......cccceioieirereee e 1
134 10570-G10 RIVET, 5/32" X 9/18" LG ..o e 6
135 20271-G3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP) ....eiiiiieiieciieee e 2
136

137

138 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 159 - 162) .....coiieiieeeeeee e 1
139 27731-G01 ASH TRAY L.t 1
140 27736-G01 GASKET . e e e 1
141 75108-G01 BRACKET ...ttt 1
142 00100-G4 SCREW, #10 - 16 X 1/2" LGi..ceeeei et 4
143

144 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 166 - 170) ..c.ccveeeieeeerieereesree e 1
145 75324-G01 HITCH. .. e e e e 1
146 13437-G5 LOCK SCREW, 3/8-18 X 1 1/2" LGi...eoiiieeeeee et 4
147 00571-G3 WASHER, 3/8"...cc ettt 4
148 00566-G1 LOCK WASHER, 3/8" ...ttt s 4
149 00532-G5 NUT, 3/8-T6 ... e e e 4
150

Page C-9 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
151 | 75327-G02 | CLEVIS HITCH KIT (INCLUDES ITEMS 174 = 180) crvvvveoereeeeeeeseeeeeereeserereneee 1
152 | 75325-GO1 HITOH e se e ee e eees e e s see e sees e eee s eeeees 1
153 | 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi.vveerevveeeereeeeeeeeeeseeeeesseseeesseseeesesseeessesen 4
154 | 00571-G3 WASHER, B/8".....coeeveeeeeeeereeeseeseeseeessssseessesessessssesesssseesesssesessssessessessesseens 4
155 | 00566-G1 LOCK WASHER, 3/8" ... vveeoeeeeeeseseeeeseesseeseesssssessseesssseeessessessesssesesssseesesees 4
156 | 00532-G5 NUT, 3/8-16 ovveoeeeeeeeeeeeeeseeeeeeeseeeseeeeeesees e sees s eeeeseeeees e sses e sees e seesseeseeeees 4
157 | 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGivvveorereeeeeeeeeseeseeeseeeseeesessssssesseessesesesessseessesens 1
158 | 19314-G1 COTTER PIN, 2 172" LGurrveeoeeeeeeeeseeeeeeeeeeseeseeseeeessessessesssssseesseseeessssseeeseeees 1
159
160 | 70384-G02 | SEAT FRAME ......coieeeeeeeseeeeeeeeeeeeeeeseeeeeseeseeeseeseseeseseeeeeses e esses e seeseseseeseeeeeeees 1
161 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG wervveeeereeeeereeeseeseeeseeseeesesssssseseesseseessesesesesssseeseees 4
162
163
164 | 70113-GO1 | ADJUSTABLE BUMPER .......ooveeeoeeeeereeeeeeseeseeeseeseeseeseeeesseseesseseeesseseseseeseseeeeeees 2
165 | 11027-G1 LOCK NUT, 5/16 = 18 «.vvveeeeeeeeeeeeeseesseessesesesssessessssseesessessasssessesssesesssesssssenen 2
166
167 | 70245:G01 | BATTERY TRAY ....miooioeeeeeeeeeeeseseeeeseeeeeseeseeeseesesssesesesseseesses e sseseseseesseeeeeeees 1
168 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGiovevrveeeeeereeseeeeeessseeeseeseeeseeseeesseeseeesseseeessessesses e 2
169 | 00438-G8 BOLT, 5/16 = 18 X 1" LGiovvereveereeeeereeesseeseesseessseessesessesesssseessssesessssseesssssessssenens 2
170 | 00571-G2 WASHER, 5/16" vveoeeeeeeeeeeeeeeeeeseeseesesesseesessssssssseeesssseeesesesssaessseessssesessesenee 2
171 | 11098-G6 LOCK NUT, 5/16 = 18 «.cvveeeeeeeeeeeeeeseee s seeeeesseseseesesseeeseeseeseses e eeesseeseesesssseees 2
172
173 | 35062-G01 | DECAL (WORKHORSE®).......ooecioeeeeeeeeeeeseeeeeesesseeeseeseseeseeseeessessessssseesessseeeeees 2
174 | 35430-G02 | DECAL (1200) crevvveomeeeerseeseeeeseeeesssseeesesseesseesesesessessessssssesseseeesses s ssesesesesssseeeeees 2
175 | 35430-G01 | DECAL (T200LX) ..oorveeerereeeeeeeeereeseeeseeeseeseeseeesessseesesesseesseseeessss s essseeesseseeeeeeses 2

Service Parts Manual Page C-10



l BRAKES Gasoline Vehicle

1 - Includes Items 2 - 28 &/

P Brake Pedal (Vehicle With Brake Lights)

Page D-1 Service Parts Manual



Gasoline Vehicle

BRAKES

30 - Includes Items 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



BRAKES

Gasoline Vehicle

47 - Includes ltems 48 - 57
59 - Includes ltems 60 - 63

50 51 52 53

54

777

} e

Page D-3

Service Parts Manual




Gasoline Vehicle BRAKES
Front of Vehicle
88 - Includes Items 90 - 98, 100, 101
89 - Includes Items 90 - 97, 99 - 101
*90 - Includes Item 91
92 - Includes ltems 93 - 97 116
98 - Includes Items 100, 101 117
99 - Includes Items 100, 101 88 95
106 - Includes ltems 107 - 108 89 \ o~ g —
J?\\/
\ 3 /\ 6 N
107 9% e
108\ ] N
\ 103
113 111
112 ®
X LASy
A
O
114 109
Adjuster Arm
ﬁ/ Adjuster
* When replacing brake shoes, i\ﬁ Housing
order Brake Adjuster Kit /
(items 98 or 99).
Service Parts Manual Page D-4



l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28)...ceiiieieeeiee ettt 1
2 70249-G01 BRAKE PEDAL ... e 1
3 70254-G01 PARK BRAKE PEDAL ... 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............. 1
5 * SERVICE BRAKE PAD ..o e 1
6 * PARK BRAKE PAD......c e 1
7 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi. .eeiicveereeeree ettt 9
8
9 * SERVICE BRAKE PEDAL PLATE ....oomiie e 1
10 15932-G2 PIVOT PIN <ot 1
11 11737-G1 TORSION SPRING ......cooiiitiiietie et 2
12 12064-G1 PUSH NUT, 5/16" ... oottt 1
13 00737-G8 SCREW, #10 - 24 X 1" LG coeiece e e 4
14 00739-G1 RUBBER NUT, #10 - 24 ... 2
15 22362-G3 BRAKE PEDAL STANDOFF ...ttt 2
16 27137-G01 CONICAL SPRING ..ottt 2
17 11098-G7 LOCK NUT, #10 - 24 ... e e 2
18 10606-G8 MICRO SWITCH......o it s 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LG oot 2
20 00559-G5 WASHER, #10 .o 2
21 00559-G3 WASHER, #6 ...t e 2
22 00565-G3 LOCK WASHER, #6 .....ooeeeiieeee e e 2
23 00525-G5 NUT, #6 - 32, 2
24 * BRASS SCREW ...t 2
25 00567-G3 LOCK WASHER, #6 .....ooeeeiieeee e e 6
26 14628-G1 FASTON TAB......oo et e e e e e e see e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) ....coiiiiiiieee e 1
28 17618-G1 WIRE TIE ..o e 3
29

Page D-5 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 371 = 39) 1iiiiiiiieeciiee e eeeteee e ste e s e s s e e 1
31 11737-G1 TORSION SPRING......cueiiiiieeiiie et e s s et eesssee e e nnneeesnees 2
32 15932-G2 e YL I | 1
33 12064-G1 PUSHNUT, 5/18" ..ttt e e s e e e e s e e e 1
34 * SERVICE BRAKE PEDAL ...ttt 1
35 70265-G01 PARK BRAKE PEDAL ...ttt 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) ..ttiiiiicieiee et eitee e eitee e e e e e e e e 1
37 * SERVICE BRAKE PAD ...ttt e 1
38 * PARK BRAKE PAD ...ttt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi. ....eeeeeeeeeeiie e e see e e e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ...vviiieeciiiee ettt eee e e 1
42 70581-GO1 FLANGED BUSHING ...ttt snee e 2
43 70676-GO01 TORSION SPRING .....cooiiiiieiieeeiee e estee e e see e e e see e e sseeeseee s eneeeennes 1
44 00643-G1 WASHER, /8" ..ottt e e st e e e s sat e e e e eanteeeessennraeaeeanns 1
45 11098-G5 IO 101 G N[O 7 < SRR 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57) eoeeceeeeiveeeee e 1
48 25882-G04 LINKAGE ROD ...coiiiiiiiee ettt e s e e e e s e e e e e 1
49 00532-G4 NUT, 5/16 - 24ttt e e e e e e e 2
50 27330-G01 (0 1
51 23463-G1 COMPRESSION SPRING .......cooiiiiiiiieeeeieesie e see e seee e seeeesee e sneee s 1
52 23061-G2 COMPENSATOR STOP TUBE.......ccctteii ettt 1
53 17979-G1 BUSHING ...ttt e e e e e e e e s e e e e snee e e e e nes 1
54 15121-G1 WASHER, B/8" ... ettt et e s sn e s eennneeesnae s 2
55 28082-G01 EQUALIZER BRACKET ..ottt e e et 1
56 00963-G01 SPHERICAL NUT, 5/16 - 24 ..ottt eseee et ee e e 1
57 11098-G9 LOCK NUT, 5/16 = 24ttt ettt e e 1
Service Parts Manual Page D-6




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

58

59 | 70716-G05 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 60 - 63)... 1
60 | 28082-Go1 EQUALIZER BRACKET ........ooveeeeeeeeeeeeeeeeeeeeesseeeeeeseseeeeoeeseeeeseeeseenenee s 1
61 | 28083-Got BRAKE COMPENSATOR BUMPER.........v.ceoreeeeeeseeeeeesesseeeeeesseeseeeeseseseee 2
62 - BRAKE CABLE (PASSENGER SIDE) ......veccoreeeeereeeeeeereeeseeeeesseeeeeeeseseneee 1
63 * BRAKE CABLE (DRIVER SIDE).........ceoooeeeeeeeeeeeeseeeeeeeessssseeeesseeseeesssennee 1
64

65 | 12305-G1 RETAINING RING, 13/32".....oeeeooeeeeeeeeeeeeeeeeeeeeeseeseeeeseeeeseee s seeese e es s 4
66 | 12416-G2 WIRE TIE oo eeeeee e e eesese s eees e eeeeeseeeeese s 2
67 | 10386-G3 CLEVIS PIN, 5/16" X 1" LG cvvvveoeeeeeesseeeeeeseseseeeeeeeeeeseeseseeeeeeeseeeseeesssseeee s 3
68 | 10387-G3 COTTER PIN, 3/32" X B/4" LG .eeveeeereeeeeeeseseeeeeeeseseesseseeseeeseeeseeeseesessesseeeseee 3
69

70 | 70601-G01 | KICK-OFF LINK.ooooooooooeeeeeeeeeeeeseeeeeeeeseeeeeeeeeseeeeeeeeeeeseesseeeeeeeseeeeesesesseeese e 1
71 | 17838-G1 NYLON BUSHING........ovveeeeeeeeeseeeeeeeeeeeeeeeesseeeeeeseseeeseeeesseeeseseeeseeeesseeeeeseee 2
72 | 20835-G1 TEFLON WASHER, 3/8" ....vveeeeeeeeeeeeeeeeeeeeseeeeeeeeseeseeesseees e seeseseeeesseesseeseeeseees 2
73 | 00559-G8 WASHER, 5/16" ...oeeveeeeeeeeeeeseeeeeeeseeeeeeeeeeeeess oo e eeseeesseees e seeeeseeeseeesseeseeeseee 2
74 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..oevveeeeeseeeeeoeeseeeeeeseeeeeseseseeeeseeeseeeseeeesseeeee s 2
75 | 70098-G01 | KICK-OFF CAM PIVOT ..ooooooeeoseeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeseeeeseeseeeeesesesseeese e 1
76 | 10097-Gé FLANGED BEARING .......cooeeeeeeeeeeeeeeeeseeeeeeeeesee s es s se e es e 2
77 | 25103-G2 KICK-OFF CAM ..o eeeeees s s e eeee e s e e se e eseee e 1
78 | 71215:G01 | SETSCREW, 1/4 - 20 X 1/2" LGi.revvveeeeeeeeeeeseeeeeeseeeeeeessseeeseeseeeeesesesseeeseeseen 2
79 | 14134-G4 L 27-Yo =1 = TS 1
80

81 | 70113-GO1 | ADJUSTABLE BUMPER ......veeeoeeeeeeeeeeeeeeeeseeeeeeseeeeeseeesssesseeeeseeeseeesesseseeee e 1
82 | 11027-G1 LOCK NUT, 5/16 = 18 +.oveeeoeeeeeeeseeeeeeseeeseeeeesseeseeeeeeeseeeeeseeesseseeeeeeeeeesseeeensaen 1
83

84 | 70080-G01 | CATCH BRACKET ..oooovveeoeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeesseeees e sseeseeeseeeee s eseesesee e 1
85 | 00414-Gé BOLT, 1/4 = 20 X 3/4" LG c.oooeeveeeeeeeeeeeeeeeseeeesseeeeeeseeeeeseeeeseeeeseeseeeseeeeeseeseee e 2
86 | 00891-G2 LOCK NUT, 1/4 = 20 ..o seeeeeeeeeeseeeoeseeeeeeeesseeeseeeeseeeseesseseseesseeeeeens 2
87 | 11027-G2 LOCK NUT, 1/4 = 20 ..o seeeeeeeeeeseeeoeseeeeeeeesseeeseeeeseeeseesseseseesseeeeeens 2

Page D-7 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98)......c..cc........ 1
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 90 - 97, 99) ... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91)..ciiiiiiiciee e 2
91 * BRAKE SHOKE ...ttt e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ...uvviiiivccee e 2
93 * UPPER SPRING .....ooiiiiiiie ettt e e earee e e s eean e e e e ene 1
94 * LOWER SPRING ..ottt 1
95 * PN e e e e e e e e e e e e nannreeaees 2
96 * CUP AND SPRING .....ooiiiiiiiiee ettt 2
97 * ADJUSTER SPRING .....ooiiiiiee ettt e 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101).. 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 100 - 101) ... 1
100 * ADUJUSTER ...ttt e e e e e e e 1
101 * TEFLON WASHER ...ttt e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG oottt e e e e e e e e e 8
103 15126-G1 LOCK NUT, 5/18 = 24 ...ttt e e e e e e e e eanes 8
104 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" O.D. X 1" [.D. X 1/32"......cceeveerreeenn. 2
105
106 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) ......vevveeiiieeeeenee 2
107 * BRAKE DRUM ...ttt e e e e e e e ennes 1
108 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi.uuveie ettt 4
109 14723-G1 LUG NUT, 172 = 20ttt e et e e e e e s e e e e nne e e s enannneee s 8
110
111 21830-G1 WASHER, 1 1/2" O.D. X 3/4" [.D. X /8" ettt 2
112 00518-G8 SLOTTED NUT, 3/4 = 16 ...ttt ettt ettt e e e e e 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG .urieee ettt 2
114 74175-G01 SPINDLE CAP ...ttt e e e e e e e e are e e e e e e e e e e s 2
115
116 72036-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) .......cccccvvieeieeeeeeeiee e 1
117 72237-G02 BRAKE CABLE BRACKET (DRIVER SIDE).....ccceiiiieieee e 1

Service Parts Manual Page D-8




CAB

Gasoline Vehicle

CAB COMPONENTS

1 - Includes Items 2 - 42
105 - Includes ltems 2 - 3, 7 - 42, 106 - 108

1200 LX

See Body
Section for P/N

See Body
Section for P/N

See Body
Section for P/N

Page E-1

Service Parts Manual



CAB

Gasoline Vehicle

a;
Nt £ a.%.&/; ) ﬁ 2

Front of Vehicle

Outside cab

S

)
T
b
W o o
Z ¥ ®
e v w
M33
Q g g
O 5 ¢
xc == =
g8
P.nu.nu
= 3 3
o 2 8
L||
O]
£ I
= 5 ©®
m Q
Z 2 g
@] 8 =
s (0]
3 il
S 2
2
[
© o
©
« >
23 5
59 =
L m 5
C

Page E-2

Service Parts Manual




CAB Gasoline Vehicle

46 58 - Includes ltems 59 - 66
59 - Includes Items 61, 63 - 66 60
STEEL DOORS 60 - Includes Items 62 - 66
45

59

49

50
52

44 - Includes ltems 45 - 55 \ VINYL DOORS
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

Existing
Hardware

70 - Includes ltems 71 - 75

Light Switch

RED
S

Existing
Hardware

STROBE LIGHT KIT

Page E-3 Service Parts Manual



Gasoline Vehicle

CAB

SWITCH PANEL KIT
88 - Includes ltems 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes Items 84 - 86

Existing

Light Switch Hardware

=)
81
78

i
BLK & 7| a0
Existing
Hardware <)

WORKLIGHT KIT
77 - Includes Items 78 - 81

Service Parts Manual Page E-4



CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Gasoline Vehicle

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 74300-GO* STEEL CAB KIT (WITHOUT DOORS) (1200) (INCLUDES ITEMS 2 - 42) ........ 1
2 74300-GO™A | ROOF PANEL .....otiiitiieeeeeeseeeesee ettt see e snte e e see e sneee s sse e e seeesanneeesnseesanneeesnnees 1
3 74300-G0*B REAR PANEL ...ttt ettt s e e e 1
4 74300-G0*C WINDSHIELD PANEL ..ottt ettt e e eatee e s esaeee e s snnnneee e ene 1
5 74300-GO*D FRONT CORNER PANEL (PASSENGER SIDE)......cccccoviiieiiiiiiieeeiiiieee e 1
6 74300-GO*E FRONT CORNER PANEL (DRIVER SIDE) ....ccceveiiiieriee et eiee e 1
7 74300-GO*F RECEIVER (DRIVER SIDE) ...ttt e e e 1
8 74300-G0*G RECEIVER (PASSENGER SIDE)......cc.ceiiiiiiiiee et 1
9 74300-GO™H LOWER MOUNTING BRACKET (DRIVER SIDE).....cccccviiiieeeieeeeee e 1
10 74300-GO*I LOWER MOUNTING BRACKET (PASSENGER SIDE) .....cccovviiveiceereeene 1
11 70113-GO1 ADJUSTABLE BUMPER........ooiiii ettt 2
12 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) c.vvveeeeiiieeeeeeiieeeeesiiieeeaeeans 1
13 | 1P004D ROOF TRIM (50" c..cooveeeeeeeeseeeeeeeeeeeeseeseeseeseeseseeseseeeseseeesese s eseseseseeee 1
14
15 6EO03 FRONT WINDSHIELD MOUNTING GASKET .....ccoveiieiiiieee e 1
16 6EO03A BOLT, 3/8-16 X 7/8"LGi..ccccceeeeeeeeieieeeeicieeee ettt et e e e e ee s 44
17 6E03B LOCK NUT, 3/8-16 ...ceeeueeeeieiieiiieeesieessieeseeeeesseeeessseeesseeeesnseeesseeesnseeesnseeeans 44
18 6E03C WASHER, B/8" ... oottt e et e e nre e e e ee e s enneeeenes 44
19 6E03D NYLON WASHER, 3/8"..... .ottt e e e 26
20 6E03E FRONT WINDSHIELD GLASS ...ttt e e snnree e 1
21 6E03H FRONT CORNER PANEL MOUNTING GASKET ......cccccveiiiereieenieee e 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET ......cooviiieieeeeieereeee e 1
23 6E03S ALLEN BUTTON HEAD BOLT ...coiii et esreee e e e e 4
24
25 6E03U BOLT, 1/4-20 X1 1/2"LGiueeeeeeeeeeeeeie e eseee et st e e e s 4
26 6E03V NYLON SPACER, 1/4" ...ttt s 4
27 6E03W WASHER, 5/18" ...ttt e e e e e e e e ennes 4
28
29 6EO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE).......cccccccceveunenns 1
30 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE) ......ccccevveiviieereieeenne 1

Page E-5 Service Parts Manual




Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

CAB

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW .....oooiiiiiiiie ettt eteee e 1
32
33 74244-GO01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) .....cevveieeeeeeennenn 1
34 9PWMB85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ...coevviiiiieee e 1
35 * SPACER ... e 1
36 * SHAFT COVER (SEAL) ..ciiiie et 1
37 * NU T e e e e e e e e nneeas 1
38 * T ]I ISR 1
39 * WASHER ... e 1
40 9PWA WIPER ARM ...ttt e 1
41 9PWB WINDSHIELD WIPER BLADE ...ttt 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccecvvevenneee. 1
43
44 74301-GO* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55)...ccccceieeieeeee e 1
45 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52) ....cccoccvveeeene 1
46 74301-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..........cc.c....... 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......cccceiieieiieeeeee e 1
49 6EO3P LOWER DOOR WINDOW MOUNTING GASKET .....ccoeciieeeeeiieeeeeennd 1
50 6EO5F LOWER DOOR WINDOW ...ttt eeiee e e e sree e e 1
51 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) .....ccceeieeeeeiereeeeee e 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ..cveveeieeeesieeseee e eeeee e 1
53 6EO5E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............ 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....cccccoeieiieieeeeieee e 1
55 1P004C DOOR SEAL GASKET (123" LG).eeeeteeeeieeeereeeeeiereeneeeeseeeessneeeeseeessneeesenees 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) .....coveeiveiieeeeieeenne A/R
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......cccceeeiiiieeeeeieee e eeieeee e 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual Page E-6




CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Gasoline Vehicle

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....coviiiiiiiieieeeeeeee e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......ccoviiiieeeieeeeee e 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ..cccouteieiieeeeeieeeieee e eeee e 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ..cvvveiiiiiiee e 1
65 9DGH1 DOOR GRAB HANDLE ...t 1
66 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) .....ccccoverieeeeeieenieeeeeeeenns 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) ..| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75).uciiiiieeeiee e sieee e 1
71 9PSLRL STROBE LENS ... .. e 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...cevvviiiiieeeeiiieeeee 1
73 9E002 TOGGLE SWITCH ... . ettt 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ..ceeceeieeiee e 1
75 9PB001 BRACKET ..ottt e e e e e e e e e e e e e e e e e e nnnnneeeeeeas 1
76
77 74247-GO1 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) ..oeeciveeeee et 1
78 ILW1A WORK LIGHT (INCLUDES HARDWARE)........otiiieeieee e 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...cevvviiiiieeeeiiieeeee 1
80 9E002 TOGGLE SWITCH ...t e e e e 1
81 9PB001 BRACKET ...ttt e et e e e s e e ar e e e e e e nn e e e s eannreaeean 1
82
83 74248-G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) .......c.ccceeenneee. 1
84 9PDF Y N RSP 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccevveiieeieeeeeene 1
86 9PFHK [ L A i < [N 1
87
88 74250-G01 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ...ccuuvvieeeeiiieeeeeceeeee e 1
89 9PSF1-001 SWITCH PANEL ...ttt e e 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE ........ccoociiieeeecieeee e 1

Page E-7 Service Parts Manual




Gasoline Vehicle

CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 9PSF1-003 ADHESIVE LABELS. ...ttt e 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....ceviiieeeie e seeee e ee e 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ....coviiiieeie e ee e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) .ccccctieee et ecieee et 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10’ LG (NOT ILLUSTRATED)......cevieeeiieeeeeieee e 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) .....eeiiiiee e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) ..ottt 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ceeeieceeieiee e eceeeee ettt etee et e s sntee e e s ssnsaee e e ene 2
99 9PSF1-011 WASHER, 1/4" ...ttt e e nnnee e enee s 4
100 9PSF1-012 NYLON WASHER, 1/4" ...ttt e 2
101 9PSF1-013 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 2
102 9PSF1-014 10 GAWIRE (RED, 8" LG) (NOT ILLUSTRATED) ...cceeveieieieeeeeeee e, 1
103 9PSF1-015 10 GA WIRE (BLACK, 8" LG) (NOT ILLUSTRATED) .....cccevrieeeeieee e 1
104
105 74294-GO* STEEL CAB KIT (WITHOUT DOORS) (WOF%KHOFISE® 1200 LX)

(INCLUDES ITEMS 2 - 3, 7 - 42, 106 - 108) ...evvveiiiieeeeieieeeeiiee e sveeee e 1

106 74294-G0*C WINDSHIELD PANEL......uetiiee ettt e e e snae e 1

107 74294-G0*D FRONT CORNER PANEL (PASSENGER SIDE) ....ccccevviieeeeeeeceee e 1

108 74294-GO*E FRONT CORNER PANEL (DRIVER SIDE).....cccccoviiiiereree e 1
Service Parts Manual Page E-8



CARBURETOR

Gasoline Vehicle

2 3 .
18 \ | ) ‘\\\ 12 (Pressed In)
Al ﬁ ¢
7
S

1 Includes ltems 3 - 18

Page F-1

Service Parts Manual



l Gasoline Vehicle CARBURETOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 18) c..ceveveicieeeeeeieee e 1
2
3 26646-G09 MAIN JET (HO2) ..o eeee e s ee e 1
4 * CARBURETOR BODY ....oiiiiiiiiiiee sttt eeieee e ssiieeee s sssaiee e e s esnteeee s ssnnreee e e e 1
5 * PILOT SCREW ..ottt e e e e 1
6 26649-G05 PILOT JET (BAB)...veo oo eee e seeeeeeeesee e senesenns 1
7 26841-G01 o T L PR 1
8 72306-G01 L] = SRR 1
9 72578-G01 NEEDLE VALVE ...ttt 1
10 72576-G01 MAIN NOZZLE.......co oottt e e e sne e e e s eene e e e 1
11 26648-G01 1 N PR 1
12 26840-G01 FLOAT PIN Lottt et e s e e e e e e e e e e e e nes 1
13 26843-G01 FLOAT BOWL GASKET ....ooieieeeiieeeiieeeseeeeseeeeeseee e e see s esnee e saeeesee e eneeeennes 1
14 26844-G01 FLOAT CHAMBER ..ottt ettt s et e e e e e 1
15 26839-G01 BOWL SCREW. ...ttt 1
16 26838-G01 BOWL GASKET .. ittt e e e sttt e e e e eneee e e e snee e e e e sneeee e e e nnes 1
17 * DRAIN SCREW ...ttt ettt e et e e ene e e e 1
18 26650-G01 VENT TUBE....co ettt 2
19
20 26646-G01 MAIN JET (#88) (FOR ELEVATIONS OF 3000 FT - 6000 FT)....coveevvvieeneennee. 1
21 26646-G08 MAIN JET (#86) (FOR ELEVATIONS OF 6000 FT - 10000 FT) ...ovecceeeiieeeneenns 1
22
23 26726-G01 CARBURETOR MOUNT GASKET .....ciiiie ittt e 2
24 72311-GO1 CARBURETOR INSULATOR ... .ttt e e ssntee e ssneneee e ene 1

Service Parts Manual Page F-2



CLUTCHES

Gasoline Vehicle

Page G-1

Service Parts Manual




l Gasoline Vehicle CLUTCHES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 26952-G01 DRIVE CLUTCH. ...ttt e e e e e e e e s e nnnneeee s 1
2 25757-G1 PILOT WASHER ..ottt e st ettt e e st e e e e e nnee s 1
3
4
5 00566-G2 LOCK WASHER, 7/18" ..eeeii ettt e et e e e s e e e e nnaeeee s 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG eeeeeeeeeeieeeee e e et eeseee s e e see e e e e e s 1
7 26414-G01 STARTER / GENERATOR BELT ....ciiiiiiiiie ettt e 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) cevvviiiiiieeeeeene 1
10 27270-GO01 HEAVY DUTY RETAINING RING.....c..oeiiiieeeeeeie e 1
11 26304-G01 COMPRESSION SPRING ......coiiiii ittt e e e ssanree e 1
12
13 00979-G01 SCREW, #10 - 24 X 7/8" LG ceeeee e et see e seee e snee e see e 3
14 26479-G01 RAMP BUTTON....ccieiiiiiieesiiee ettt et e et e esnee e e ee s esnee e e sneeeseeeseneeeennes 3
15
16 24600-G1 SPACER ..t e e e e e e ean 1
17 * L 1 S 1
18 * MOVABLE SHEAVE ...ttt e 1
19 * SHEAVE AND POST ...ttt e e e e e e e e snaeeeeeas 1
20 25756-G1 RETAINING WASHER ..ottt sene e 1
21 00565-G8 LOCK WASHER, 5/16" ....eeee e e etee et s et e e et e e e s ee e e e snee e e sneeeens 1
22 00441-G8 BOLT, 5/16 - 18 X 4" LG eeeiiieeeiieeeeiieeeiee e et e eseee e seee s see e e see e snne e e e ennneeesnnee s 1
23 72054-G01 DRIVE BELT oottt ettt e e e et e e e e snsae e e e nnneeesennnneeee s 1

Service Parts Manual Page G-2



CLUTCHES (HIGH ALTITUDE) Gasoline Vehicle

Page G-3 Service Parts Manual



I Gasoline Vehicle CLUTCHES (HIGH ALTITUDE) |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 26952-G02 DRIVE CLUTCH. ...ttt e e e e e e e e s e nnnneeee s 1
2 25757-G1 PILOT WASHER ..ottt e st ettt e e st e e e e e nnee s 1
3
4
5 00566-G2 LOCK WASHER, 7/18" ..eeeii ettt e et e e e s e e e e nnaeeee s 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG eeeeeeeeeeieeeee e e et eeseee s e e see e e e e e s 1
7 26414-G01 STARTER / GENERATOR BELT ....ciiiiiiiiie ettt e 1
8
9 25632-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) cevvviiiiiieeeeeene 1
10 27270-GO01 HEAVY DUTY RETAINING RING.....c..oeiiiieeeeeeie e 1
11 25612-G1 COMPRESSION SPRING ......coiiiii ittt e e e ssanree e 1
12
13 00979-G01 SCREW, #10 - 24 X 7/8" LG ceeeee e et see e seee e snee e see e 3
14 26479-G01 RAMP BUTTON....ccieiiiiiieesiiee ettt et e et e esnee e e ee s esnee e e sneeeseeeseneeeennes 3
15
16 24600-G1 SPACER ..t e e e e e e ean 1
17 * L 1 S 1
18 * MOVABLE SHEAVE ...ttt e 1
19 * SHEAVE AND POST ...ttt e e e e e e e e snaeeeeeas 1
20 25756-G1 RETAINING WASHER ..ottt sene e 1
21 00565-G8 LOCK WASHER, 5/16" ....eeee e e etee et s et e e et e e e s ee e e e snee e e sneeeens 1
22 00441-G8 BOLT, 5/16 - 18 X 4" LG eeeiiieeeiieeeeiieeeiee e et e eseee e seee s see e e see e snne e e e ennneeesnnee s 1
23 72054-G01 DRIVE BELT oottt ettt e e e et e e e e snsae e e e nnneeesennnneeee s 1

Service Parts Manual Page G-4



l DIRECTION SELECTOR Gasoline Vehicle

1 - Includes Iltems 2 - 23

Differential

Page H-1 Service Parts Manual



I Gasoline Vehicle DIRECTIONSELECTOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70594-G02 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 23) ......cccoveueend 1
2 25684-G01 DIRECTION SELECTOR BRACKET ......coii e 1
3 25664-G1 BUSHING ..ot 1
4 27537-G01 DIRECTION SELECTOR SHAFT .....oiiiiieeee e 1
5 25745-G01 DIRECTION SELECTOR CAM.....oiiiiiieieeeeee e e 1
6 14390-G1 LOCK NUT, B/8 - 24 ... 1
7
8 10606-G1 MICRO SWITCH. ...t 1
9 * SCREW AND WASHER ASSEMBLY .......ooiiiiieereee e 2
10 27151-G01 SPACER ... e e e 1
11 00645-G2 SCREW, #6 - 32 X1 1/4" LG i 2
12 00559-G3 WASHER, #6 ...t e 4
13 00565-G3 LOCK WASHER, #6 ... 4
14 00525-G5 NUT, #6 - 32, s e 4
15 14628-G1 FASTON TAB....co et 1
16 00567-G3 LOCK WASHER, #6 ......oeiiiiiieeitee ettt 2
17 25978-G234 18 GA. WIRE (RED B") ...t 1
18 73290-G02 REVERSE WARNING BUZZER ........ccoi oo 1
19 00138-G5 SCREW, #6 - 32 X 5/8" LG ..oeiriieieeee et 2
20
21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG oot 2
22 00559-G7 WASHER, 1/4" ..o e 2
23 11027-G2 LOCK NUT, 1/4 = 20 ...ttt 2
24
25 25727-G01 CUP WASHER ... .ot s e 4
26 27764-G01 SPRING ... e e e e 2
27 11098-G7 NUT, #10 - 24 et st 2
28 10387-G8 COTTER PIN, 1/168" X 3/4" LGi...eeeeeee et 2
29 72341-G01 SHIFTER CONTROL CABLE.........ooiiii e 2
30 23726-G5 SPACER. ... e e 2

Service Parts Manual Page H-2



l DIRECTION SELECTOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 23176-G1 CLEVIS PIN, 5/16" X 3/8" LGi. ..ot itieieeeeree ettt 2
32
33 25946-G01 SHIFTER CONTROL PIVOT ...t s s 1
34 26830-G01 SHIFTER LEVER NUT, M8 X 1.25 MM ...t 1
35
36 71205-G01 DIRECTION SELECTOR HANDLE .......cooiiieiee e 1
37 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) .....eovriieieieeeeceeeeee 1

Page H-3 Service Parts Manual



l Gasoline Vehicle DIRECTION SELECTOR

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

Gasoline Vehicle

67

69
68

\f\&\{?\:\s\
/<, A [}fi') N
Z70) \ N
AK O;QFA%\
[ ® 2
\ \\\\\ //\, ‘\‘ e
O 7
§5<§QJ<7
¢ = <Z
JRRED ~
ANENAR

D
f
///umlulll/mlﬂl

5 - Includes ltems 6 - 10

Page J-1

Service Parts Manual



Gasoline Vehicle ELECTRICAL SYSTEM
/ 64 \\\
/ 45 To Pos. Battery )

RED/WHT to
fuse holder

38 - Includes ltems 39 - 64

To F2 On
Starter/Generator

Service Parts Manual

Page J-2



&

ELECTRICAL SYSTEM

Gasoline Vehicle

81

Floorboard 85 84 82

5

To Fuse Block

Page J-3

Service Parts Manual



ELECTRICAL SYSTEM

Gasoline Vehicle

(0]

o

w

o)

()]

c

[}

(]

(2]

©

o

o

o

» WOA
(o)}

o

o

[}

8

n

2 \
M\ﬁ@:\

P f\r\

~——

Z
BLK
K| |RED

BL

Page J-4

Service Parts Manual



ELECTRICAL SYSTEM Gasoline Vehicle

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

WHT to
Normally
Brake Open
Pedal T
(!<

Floor Pan

Common

LT\,
i

WHT from Micro Switch to
BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTION

Page J-5

Service Parts Manual



Gasoline Vehicle

ELECTRICAL SYSTEM

113
118
122

114,119, 123 126
115, 120, 124

107

KEY SWITCH DETAIL

KEY SWITCH WITHOUT LIGHTS KEY SWITCH WITH LIGHTS

s

RED

Service Parts Manual

Page J-6



ELECTRICAL SYSTEM

Gasoline Vehicle

HOUR METER

¢

BLACK

YELLOW ~/

S H O

SOLENOID

138 - Includes Items 139 - 143

Front of Vehicle

Front of Vehicle

Page J-7

Service Parts Manual



Gasoline Vehicle ELECTRICAL SYSTEM

Work And Strobe Lights

l /146.;’ 147_ 145 - Includes Items 146 - 163, 165 and/or 173
' (Driver Side Strut Shown) 454 _ |ncludes Items 155 - 163
/ 165 - Includes Items 166 - 171

148 Vs
,§/y j /Filler Panel 173 - Includes ltems 174 - 179

To Lights

169 or 177
(151) N
YEL or WHT

Front of Vehicle

169 or 177
(151) or
WHT or YEL

Service Parts Manual Page J-8



ELECTRICAL SYSTEM

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2)......ccveveieieie e 1
2 26707-GO1 BOLT AND WASHER ASSEMBLY, M5 X .8 X 10 MM LG. ......ccccoveerennneeenn. 1
3
4 26676-G01 SCREW, MB X 1 X 23 MM LGi....uuuiiiiieiiieee ettt ee e e e 1
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) c.vevvveeiciere e 1
6 * IGNITION COIL.... ettt e e e e sre e e e s e enre e e e e sannreeeeeeans 1
7 * SPACER ... e e e e e e e e nnnanaes 1
8 * LOCK WASHER ...ttt e e e e e e e e e e e 1
9 * LS 1
10 * SCREW. ...t e e e e e s e e e e e e e e e e e e e e e e e e ennees 1
11 13632-G1 NUT, IMB X T ottt e e e e e e e e e e e aa s e e s reeeaaaaeeeaeennnnnnns 2
12
13 XXXXX-XX SEE STARTER / GENERATOR ...ttt X
14 25887-G01 6 GA WIRE (BLACK 8", F1 = A2) ...t e eneee s 1
15 25682-G1 TERMINAL COVER ...ttt e e e e e e e e e e 3
16
17 00438-G6 SCREW, 5/16 - 18 X 3/4" LGi....ueeiie ettt ettt e e 2
18 11027-G1 LOCK NUT, 5/16 = 18 ..ottt ettt e e e et e e e eenre e e e e eennreea e enes 2
19 25976-G19 14 GA WIRE (BLACK B") ...eieeie ettt ettt e et e e e snee e e e 1
20 00715-G2 SCREW, 5/16 - 18 X 13/168" LGi...euiiiiieieieeee ettt 1
21
22 70245-G01 N I =t o A I o 1
23 24775-G* BATTERY, 12V oottt e e e e e e e e e e nannreeaeeas 1
24 72101-GO1 BATTERY HOLD DOWN......cutiiiieeeeee ittt e e e e e e e ee s 1
25 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...cutreeee ettt e ettt e et e e sate e e e s ennre e e e 1
26 00565-G8 LOCK WASHER, 5/168".......cieeie ettt etee et e e e a e e e aee e e e 1
27 00571-G2 WASHER, 5/18" ... e e e e e e e e e e e e e re e e e e e eaaaaeean 1
28
29 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LGi. evreeee ettt ettt e e 2
30 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) ........oteiieeeeiee e 2

Page J-9 Service Parts Manual




W

Gasoline Vehicle

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) ......ooiiiiiiiieecee e 2
32 28519-G01 BATTERY GROUND CABLE ......cooii e 1
33
34 28520-G01 ENGINE GROUND CABLE.......ooi ittt 1
35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL)...ccciiiieeciiiee ettt 1
36 17618-G1 WIRE TIE oottt e e sttt st e e e e s nt e e e s snneeeeeeeans AR
37
38 73059-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 39 - 64) ......cceevevuvreeenn. 1
39 73057-GO01 BRACKET ...ttt e ee e s e e e st e e snee e e eneeesseeseneeeennes 1
40 27739-G01 VOLTAGE REGULATOR .....ooi e tee et see e e eneee s 1
41 00415-G2 SCREW, 1/4 - 20 X1 1/4" LG uveeeei ettt seeee et ee e sanree e 1
42 11027-G2 LOCK NUT, 174 = 20 uieeie ettt ettt e stee s s e e e e e e e e 1
43
44 27746-G01 1\ 1 L 1
45 00414-G8 SCREW, 1/4 - 20 X 1" LG oottt e ssee et ee e e e 1
46 00414-G5 SCREW, 1/4 - 20 X 5/8" LG ...uuviieei e ecieee ettt e et ee e ssnnee e e 1
47
48 27153-G01 ST I [ | I 1
49 00414-G5 SCREW, 1/4 - 20 X 5/8" LG ...uuviieei e ecieee ettt e et ee e ssnnee e e 1
50 11027-G2 LOCK NUT, 174 = 20 uieeie ettt ettt e stee s s e e e e e e e e 4
51
52 12914-G2 S 1 NI 1 2
53 00650-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 1
54 00565-G7 LOCK WASHER, /4" ..ottt ettt e et 1
55 00532-G1 NUT, 174 - 20 ettt e s st e e e 1
56
57 12914-G1 NSl O I 1 = R 2
58 00565-G5 LOCK WASHER, #10 ..eiiiieiieieeeetiee et ees e seee st e e s e e 2
59 00526-G4 NUT, 210 - B e et 2
60 25978-G56 18 GA WIRE (BLACK 5 3/4").eeeieeeee ettt e e e e 1

Service Parts Manual Page J-10




W

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 22585-G3 IN-LINE FUSE HOLDER ....coi ittt tee e e s e e 1
62 00565-G8 LOCK WASHER, 5/168" ..o eeeeeeeee et eee et et snee e ee e seeeesee e e eneeenns 2
63 00544-G4 NUT, 5/16 - 24 ..ot e s ee s 2
64 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL) .eoviiiiiiiie et eeee e 1
65 70596-G01 WIRE HARNESS (CONTROL) .. .utttiiiiiiieeeeitieeeetee s eee s e e e snee e 1
66
67 73049-G01 L0 SRS 1
68 16469-G7 WASHER, 1/4" .ot e e e s e e e e e e s ne e e e e e ennees 1
69 00114-G6 SCREW, 1/4 - 14 X B/4" LGi.eeeiiee et ee et e e e e snaee s e e eneeenns 1
70
71 25974-G22 WIRE (WHITE), POWER ....oooiieee ettt e 1
72 22674-G1 FUSE BLOCK (1200) ..uvtiiiiiiieieeeeitieeeeesstieeeeessuseeeeessssseeeesssssseesssssssesssssasssssesssnnes 1
73 71010-GO1 RIVET, 5/32" X 3/8" LG (1200). ...eeeteieeeeeieeesieaeeeieeeseeeseieeeseeeessneeesnneeesnneeesneens 2
74 18392-G1 15 AMP FUSE (1200) ...ceitteeertieeerieeeeneeeeseeeeeseeeeseeeeseeeesseeessseessnseessnseesssnseessnses 3
75
76 32860-G1 [ (0 SRS 1
77 00414-G5 BOLT, 1/4 - 20 X 5/8" LG .uuveeeeeeeeieeeesiieeesieeeeneeeesieeeesseeeesneeeesneeassseeesseesenneeesnnes 1
78 00559-G8 WASHER, 5/16" ..ottt ettt ettt e s snee e sne e e sneeeenseeeeneeeans 1
79 00891-G2 LOCK NUT, 174 = 20 .eeeieiee ettt ettt e ettt a e et ae e e s et e e e e enee e e e e nnes 1
80
81 17318-G1 L (O N S ] 1
82 17318-G2 HORN SWITCH CAP AND NUT ..ooiiiiiecee e eiee e e 1
83 27068-G01 HORN SWITCH BOOT ...ttt ettt e et e e e enee e e 1
84 19233-G1 HORN SWITCH LABEL ...ttt e e e 1
85 71055-G01 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) ...cccceeveiieeeereeeee e 2
86
87 73214-G01 HORN HARNESS ...ttt et e e e 1
88 25977-G40 WIRE (BLACK), HORN GROUND .......cccciiiiiiiiie et 1
89
90 74236-G01 LIGHT BRACKET (PASSENGER SIDE) ......ccceviiiieiieee e 1

Page J-11 Service Parts Manual



W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 74236-G02 LIGHT BRACKET (DRIVER SIDE) ....ceeiiiiiiiie et 1
92 01038-G01 SCREW, 1/4-14 X 3/4" LG c.eeeeeieeeeeeeee ettt etee e te e eiee et e e s nsee e e es 2
93 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ceeseeeeeeeeeee et ettt e seee e s snee e seeeesee e s nneeenneeeeneee s 2
94 11027-G2 010G 1| I B R SR 2
95 01038-G01 SCREW, 1/4 - 14 X 3/4" LG ccoee oottt ettt et e e e 2
96 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT ...ooiiiieeeeeesce et 1
97 00114-G6 SCREW, 1/4 - 14 X 3/4" LG oottt e e e 4
98
99 74004-GO1 HEADLIGHT BULB ... ..ottt snee e e e en AR
100 74005-GO01 MARKER LIGHT BULB.........oiiiiie et eee e e s AR
101 74006-G01 TURN SIGNAL BULB ...ttt e st e e s et e e s snanneeeeeenns AR
102
103 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) .....eetiiiiieeiieeceeeeeee e eee e e 1
104
105 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS) ....eiiiiieieee e 1
106 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS - INDIVIDUALLY KEYED).................. 1
107 33639-G01 IGNITION SWITCH (WITH LIGHTS) ...eeei et 1
108 00568-G6 LOCK WASHER, 3/4" ..ot eeeeee ettt e e et e e e see e e sneeeens 1
109 17137-G1 A O N O G T S o SR 1
110 17063-G1 IGNITION KEY (SET) . itiiieiiiiiiee e ecieteee e sitee e et e s e e e e ssae e e snneeesennnneeee s 1
111 73041-GO1 WIRE HARNESS (KEY SWITCH)...cciciiieiie e ee e e 1
112
113 73030-G01 PLATE (IGNITION SWITCH ONLY) ..ettiiiiiiiiiie e esiiiee e e seee e e seeeeee s 1
114 71181-G02 DECAL (IGNITION SWITCH ONLY) WITHOUT HEADLIGHTS ......cccccceevvieeenn. 1
115 71181-G01 DECAL (IGNITION SWITCH ONLY) WITH HEADLIGHTS ......c.ooviiieieeeeeenns 1
116 33623-G02 RIVET, 3/168" X 3/8" LG .. ceeee e eesiee et s e eee e ee e snee e sneeeesneeeseeeesneeeens 2
117
118 73030-G03 PLATE (IGNITION SWITCH AND INDICATOR LIGHTS) ...ccccveeeeeiieee e, 1
119 71125-G01 DECAL (SWITCH AND INDICATOR LIGHTS) WITHOUT HEADLIGHTS........ 1
120 71183-G01 DECAL (IGNITION SWITCH AND INDICATOR LIGHTS) WITH HEADLIGHTS| 1

Service Parts Manual Page J-12




ELECTRICAL SYSTEM

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121
122 73030-G04 PLATE (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) ................. 1
123 71127-G01 DECAL (IGNITION SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH-

OUT HEADLIGHTS ...ttt e e et e e e e e e eannneee s 1
124 71131-GO1 DECAL (SWITCH, LOW OIL LIGHT AND FUEL GAUGE) WITH HEADLIGHTY 1
125
126 21553-G1 FUEL GAUGE ...ttt et e e e e e e e e e e 1
127 23474-G1 INDICATOR LIGHT ...ttt e e e e e e e e e e 1
128 74029-G02 HARNESS (OIL LIGHT/FUEL GAUGE) ...cooeiiiiiee e 1
129 25978-G122 | 18 GA WIRE (RED) 8" LGi...ueeiieiiiieeiee e et see et e e e e 1
130 | 72228-G01 | HARNESS (ACCESSORY) ..oouvveeieeerereeeeeseesseseeeeseesesesseseesessesseseesessesessee e 1
131
132 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ....coeiiiieeee e 1
133 21640-G1 TURN SIGNAL FLASHER ......ooeiii ettt 1
134 32307-G3 FLEX LOOM, 3/8 X 8" LG ..ueeiieiiiieee ettt ettt e e e e e 1
135 17618-G1 WIRE TIE oo e e e e e e e e e e e e e e b s re e e e e e aaaaaaean 2
136 20965-G3 STEERING COLUMN COVER.......o ettt 1
137
138 75114-G02 HOUR METER KIT (INCLUDES ITEMS 139 - 143) ....ooiiiieeeeeeeeeee e 1
139 21573-G1 HOUR METER ASSEMBLY ...ttt ee e 1
140 74019-GO1 HOUR METER BRACKET ...ttt ee e 1
141 00150-G4 SCREW, #10 - 24 X 1/2" LG weeeee ettt ettt 2
142 11098-G7 LOCK NUT, #10- 24 ...ttt e et e e s ente e e e s annre e e e e eans 2
143 75117-GO1 WIRE HARNESS (HOUR METER)....coiiiiiiiiee e 1
144
145 75354-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 146 - 163, 165 AND/OR 173)..ciiicieiiieeeiiee e 1
146 75352-G01 STRUT (DRIVER SIDE)....ciiiii et 1
147 75352-G02 STRUT (PASSENGER SIDE) ....ccciiieieceiee e 1
148 75346-G01 WIRE HARNESS (WORK LIGHT) ....uttiiieiiiiie et ee e 1
149 75353-G01 BRAGE . ... e e e e e e a e e e s e e aeen 1

Page J-13 Service Parts Manual




Gasoline Vehicle ELECTRICAL SYSTEM

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
150 75363-G01 COVER PLATE ...ttt e 1
151 75347-G01 SWITCH HARNESS ... e 1
152 71077-G** LIGHT SWITCH PLATE ..o e 1
153 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)............... 1
154 | 75365-G01 HARDWARE KIT (INCLUDES ITEMS 155 - 163) ....cccieiieiieieeree e 1
155 | 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LGi....eeeee e 6
156 00660-G8 WASHER, 5/168" ...ttt 12
157 15121-G1 WASHER, 3/8" X 1 1/4" ettt 2
158 11098-G6 LOCK NUT, 5/16 - 18 ..o 4
159 00918-G3 ACORN NUT, 5/16 - 18 ... 2
160 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ...cccteeriieeieeeee et e 3
161 20367-G1 GROMMET ... e 2
162 16705-G3 SCREW, 1/4 - 20 X 3/4" LG .eeeveeeeireeteeee et 2
163 14390-G4 LOCK NUT, 1/4 = 20 ..ot s 2
164
165 | 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 166 - 171)..ccceeiiiieieieeeceeeeeieen 1
166 20209-G2 WORK LIGHT (RECTANGULAR) .....ooiiireiieeeeeeeeeee e 2
167 | 00566-G3 LOCK WASHER, 172", 2
168 | 00533-G1 NUT, 1/2 - 13 e e e e 2
169 17317-G1 LIGHT SWITCH .o 1
170 17902-G1 TAB ADAPTER. ... 1
171 20053-G1 16 GA WIRE (RED, 5 3/8" LG.)...ccoiieerieeiereeeeee e 1
172
173 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 174 - 179) ....oiiiiiiieeeeeeee e 1
174 | 20394-G1 STROBE LIGHT ..ttt 1
175 | 00379-G4 SCREW, #10 - 24 X 1/2" LG oottt 3
176 11098-G7 LOCK NUT, #10 - 24 ...t 3
177 17317-G1 LIGHT SWITCH .o 1
178 17902-G1 TAB ADAPTER. ... 1
179 20053-G1 16 GA WIRE (RED, 5 3/8" LG.)...ccoiieerieeiereeeeee e 1

Service Parts Manual Page J-14



ELECTRICAL SYSTEM

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

180

181 71080-GO1 POWER OUTLET PLATE (INCLUDES ITEMS 182 - 184) ....cccccevveieeeeeeeieeenns 1
182 71077-GO1 CONSOLE PLATE ..ottt ettt e e e e e sate e e e e e anreae e s eennneeaeeeans 1
183 71078-G01 POWER OUTLET (12 VOLT) ceete ittt 1
184 14601-G10 RIVET, 5/32" X 7/16" LG ..euttiiiiiiie ettt eeee e e e 2
185

186 33623-G02 DRIVE RIVET, 3/16" X 3/8" LGi..uuuttiiiiiiiee ettt e e e e e e 3
187 71081-G0O1 HARNESS ...t e e e e e e e e e e e e e ee e e e e e e e eeaannns 1
188 35212-G01 FUSE, 15 AMP ...ttt e e e e e s e e e e e e e e s eennneaeeas 1
189 17618-G1 R AT I 5
190

191 35211-G01 FUSE BLOCK (1200 LX) tetttiiiiiieieeeiieieeeessiieee e esieeeeesseeeeasessseeessssseeesenssesees 1
192 12914-G1 FAST ON TAB ... .ttt et e e e e e et e e e e snr e e e e e s nre e e s eennneneees 1
193 00567-G5 LOCK WASHER, #10 ...ttt eetre e e e e s e e e enn e e s eennneeee s 1
194 00526-G4 NUT, 10 - 32 e e e e e e e e e e e e e e e e e e e sanaarareeeeeeaaaaaan 1
195 35212-G01 FUSE, 15 AMP ...ttt e e e e e e ae e e e e e e e e e e e e eaannns 1
196

197 00379-G2 SCREW, #10 - 24 X 1 1/4" LG ..ottt 2
198 00559-G5 WASHER, #10 oot e e e e e e e e e e e e e e e e nnanareeneeas 2
199 14390-G10 LOCK NUT, #10 - 24 ..ottt e e e e e e e e e e e e e e e nnas 2
200

201 20209-G3 HEADLIGHT (RECTANGULAR) (INCL ITEM 202) (WORKHORSE 1200 LX)..[ 2
202 00906-G6 SCREW, #10 - 18 X 1" LGttt ee e 2
203 74055-G01 JUMPER L. e e e e e e e e e e e e e e e e e e e nnnnnned 2
204

205 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 206 - 211).ccccceeeieeeeeeecee e 2
206 20574-G3 TURN SIGNAL LIGHT ..ottt 1
207 00660-G7 WASHER, 174" e e e e e e e e e e e e e e ee s 1
208 20606-G1 WIRE ASSEMBLY ...ttt ettt e e e s e s e eee s 1
209 00567-G7 LOCK WASHER, 1/4" ..ottt e et e e e e 1

Page J-15 Service Parts Manual




Gasoline Vehicle

W

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
210 00532-G1 N | I R RSOSSN 1
211 18995-G1 PUSH-ON MALE TERMINAL ...ttt 1
212 20574-G5 LENS, AMBER ... .ot e e s e e snneeesneeeesneeeans 1
213 00118-G5 SCREW, #6 - 18 X 5/8" LG w.eeeeiiiieee ettt et e e e 2
214 74056-G01 JUMPER, RED/BLACK (PASSENGER SIDE) ......cotviiiiiiieiecieee e 1
215 74056-G02 JUMPER, GREEN/BLACK (DRIVER SIDE) ....coiiiiiiiieee e 1
Service Parts Manual Page J-16



ENGINE AND MUFFLER

Gasoline Vehicle

40 - Includes ltems 41 - 44

SPARK ARRESTER

Page K-1

Service Parts Manual




I Gasoline Vehicle ENGINE AND MUFFLER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, B50CC.....eieiiiireeirie ittt s 1
2
3 26631-G01 TIMING BELT COVER GROMMET .....oooiiiiieeieee e 1
4 26727-G01 CARBURETOR / AIR BOX GASKET ..ottt 1
5 72307-G01 STUD e et s e e e 2
6
7 25523-G4 SPARK PLUG (NGK BPRS5ES) .....ceeiiieeieeeeceeee e 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) .....ciiiiiieeeeeee e 1
9
10 72305-G01 IGNITION COIL BRACKET .....oiiiiiere ettt s 1
11
12 XXXXX-XX SEE CARBURETOR SECTION ..ottt X
13
14 26600-G01 VALVE COVER ..o e 1
15 26719-G01 VALVE COVER GASKET ....ooiiieieieee ettt 1
16 26676-G01 FLANGED BOLT, M8 X 1 X 23 MM LG. ...ccciiiiieiiieeieeeeeeeeeee e e 6
17
18 26601-GO01 OIL FILLER CAP ...ttt e e 1
19 26720-G01 FILLER CAP “O7 RING ....oooiiiiiiieee ettt 1
20
21 72019-GO01 MUFFLER .o s 1
22 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. ......ooiiieeieeee e 4
23 25531-G1 EXHAUST GASKET ... .ot 1
24
25 00438-G8 BOLT, 5/16 - 18 X 1" LG cveeieeieeieeeiere et s 1
26 00565-G8 LOCK WASHER, 5/18" ...ttt 1
27 00642-G8 WASHER, 5/168" ...t 1
28
29 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ..eeecveeieeee et 2
30 00565-G8 LOCK WASHER, 5/18" ...ttt 2

Service Parts Manual Page K-2



I ENGINE AND MUFFLER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 26630-G01 TIMING BELT COVER ... 1
33 26626-G01 TIMING BELT ..ot s e s e 1
34 26678-G01 BOLT, M6 X 1 X 12 MM LG ..ot 3
35

36 26591-G01 OIL FILTER <.ttt e s 1
37 26710-GO01 OIL FILTER “O7 RING .....ceiiiee ettt 1
38 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG. ...ccoiiiiiiieee e 3
39

40 25747-G01 SPARK ARRESTER (INCLUDES ITEMS 41 - 44) ....oiiee e 1
41 25746-G01 ADAPTER TUBE ...t e 1
42 25388-G1 SLEEVE ..o e e e 1
43 25405-G1 TUBE CLAMP ...t 1
44 25406-G1 SPARK ARRESTER ..ot 1

Page K-3 Service Parts Manual



I Gasoline Vehicle ENGINE AND MUFFLER

Service Parts Manual Page K-4



I ENGINE AND STARTER MOUNTING Gasoline Vehicle

AVCTIAN
@\v) VAR
N R
ey &
@ /4///7;}/;7///? //ﬁm‘" x\
i /'// 1/ \\/ \

—=_

Page L-1 Service Parts Manual



I Gasoline Vehicle ENGINE AND STARTER MOUNTING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72010-GO01 FRONT ENGINE MOUNT ..ot e 1
2 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG i 2
3 00566-G2 LOCK WASHER, 7/18" ...ttt s 2
4 00922-G3 WASHER, 7/168" ..o e 2
5 15121-G1 WASHER, 1 1/4" X B/8" ...ttt e 1
6 72044-G01 MOUNT BRACKET ..ottt s 1
7 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ...eeeieeereeeiee ettt 2
8 11098-G5 LOCK NUT, 3/8 - 16 ..ottt et 2
9 00643-G1 WASHER, 3/8" ... e e e 2
10 00430-G4 BOLT, 3/8 - 18 X 4 1/2" LGi. oot e 1
11 72051-G02 WASHER, 2 1/2" X 11/32" ..o 1
12 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8" ...ttt e 4
13 72051-G01 WASHER, 2 1/2" X 5/8" ... oot 2
14 72015-G01 ISOLATION MOUNT ..ot 1
15 11098-G5 LOCK NUT, 3/8 - 16 ..ottt et 1
16
17 XXXXX-XX SEE REAR AXLE SECTION ..ot e e X
18
19 72011-GO1 REAR ENGINE MOUNT ...ttt 1
20 72035-G01 “U"BOLT, 7/16 - 14 X 1 3/8" X B 7/8" ..ot 2
21 00922-G3 WASHER, 7/16" ...t e e e e 4
22 00734-G1 LOCK NUT, 7/18 = 14 .ot e e 4
23
24 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG oottt 2
25 00566-G2 LOCK WASHER, 7/18" ...ttt s 2
26 00922-G3 WASHER, 7/16" ...t e e e e 2
27
28 27432-G02 ENGINE GUARD ...ttt 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG i 4
30 00566-G2 LOCK WASHER, 7/18" ...ttt s 4

Service Parts Manual Page L-2



I ENGINE AND STARTER MOUNTING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ...ttt e s e e e e e ne e e e e e nnnees 4
32
33 XXXXX-XX SEE STARTER / GENERATOR SECTION ...cciiiiiie e ee e 1
34 00938-G4 1O I I 2 I G < S X C RS 1
35 00560-G3 WASHER, 172" et e s e e s e e e e e enre e e e e nnnees 2
36 00566-G3 LOCK WASHER, 1/2" ... ettt ettt et e st nnee e s e e nnns 1
37 00533-G1 N L I 2 [ SR 1
38
39 72045-G01 STARTER / GENERATOR ADJUSTER.......eoiiiieieee e 1
40 00544-G5 JAM NUT, B/8 - 1B ettt e e e e 1
41 00532-G5 LI L I 7 T < SR 1
42 00560-G1 WASHER, /8" ...ttt e e e s e s e e e e e e e nre e e e e ennees 1
43 12064-G1 S o T N L N R S 1
44
45 72017-GO1 AXLE BRACKET ...ttt e e ee e s e s e e nnnre e e e e ennes 1
46 75048-G01 SPACER, 172" e naeaee s 1
47 26826-G01 LOCK WASHER, 8 MM ..ottt et e e s e e e s 2
48 26827-G01 NUT, M8 X 1.25 MM ...ttt ettt e e s e e e 2
49 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LGi. ..ereeee ettt ettt et e e s e e s e e e 1
50 11098-G6 LOCK NUT, 5/16 = 18 ..eeeiei ettt et et e e s saatee e e s srnee e e e s snnseaeeesennes 1

Page L-3 Service Parts Manual




I Gasoline Vehicle ENGINE AND STARTER MOUNTING

Service Parts Manual Page L-4



l FRONT SUSPENSION Gasoline Vehicle

3 - Includes ltems 4 - 12
8 - Includes Items 9, 10
14 - Includes Items 5 - 12 and 15

Page M-1 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 L T N I R 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).........c........ 1
4 * SPINDLE (DRIVER SIDE)....ciii ittt e e 1
5 16623-G1 BEARING ...ttt et e et e e e e e e e e e e 2
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7 25146-G1 GREASE SEAL ...ttt et e e st e e s et e e s s e e e e ean 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) .eeeviiiiieeeieee e 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGieeeceeee e eeee e eeee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ....ccceeccveeeeeeeee e 2
11 12093-G1 SLOTTED NUT, 1 = 4 ittt e e e e e snaee e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ccoe ettt e e 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 * SPINDLE (PASSENGER SIDE) ...cccceiiiiies ittt ee e 1
16
17 12091-G2 T 1N I O 2
18
19 01040-G01 KING PIN, 1/2 = 13 X 5" LG eiii ittt estees et e e e e e 2
20 00571-G5 WASHER, 172" ..ottt e e st e e e e seareeeeesannseeeeeeans 4
21 70328-G01 KING PIN TUBE ......ueiiiiie e eee s tee et e st e e smee e snnee s e e snsseesseeesneeenns 2
22 16982-G1 THRUST WASHER, 7/8" ..o oeeeeee ettt st et e s e enes 2
23 14390-G6 [0 10 G 1| P = T 2
24
25 70324-G01 SHOCK ABSORBER ... .ottt et e 2
26 70630-GO01 SHOCK ABSORBER (LX) ..eeetteeeiieeeieieeseieresieee e see e eeee et e s esneeeennee e snee e nnees 2
27 10435-G1 SHOCK ABSORBER WASHER ......ccooi i 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccovviiiiiiiie e 8
29 00532-G6 NUT, 378 - 24 .. e e e s enneeas 4
30

Service Parts Manual Page M-2




l FRONT SUSPENSION Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-G01 LEAF SPRING (HEAVY DUTY) oottt 2
32 70540-G02 SPRING PLATE ...t e 2
33 00463-G4 BOLT, 7/16 - 14 X1 1/2" LG e 6
34 00734-G1 LOCK NUT, 7/18 = 14 ettt e s e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG .ottt 6
36 70163-G02 SPRING PLATE ...t e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt s 8

Page M-3 Service Parts Manual



l Gasoline Vehicle FRONT SUSPENSION

Service Parts Manual Page M-4



l FUEL SYSTEM Gasoline Vehicle

1

1
Front of Vehicle @ @

To ~_
Carburet -~
arburetor \\
D S .
To Crankcase ! \\\ \‘
Pulse Fitting 10 29 S

Page N-1 Service Parts Manual



l Gasoline Vehicle FUELSYSTEM |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72092-G02 FUEL TANK (WITH FUEL LEVEL SENDER)......cccutiiiiiee e 1
2 72282-G01 FUEL TANK CAP ..ottt e e e et e s e snnenesnee e e sneeeens 1
3 72229-G01 FUEL LEVEL SENDER ADAPTER..... .ot e e 1
4 72230-G01 SCREW, #6 - 32 X 1/2" LG weeeei ettt ettt et 2
5 20048-G2 FUEL GAUGE SENDER (INCLUDES ITEMS 7 AND 8).....ccccvvivreiiieeeeceeeeennn 1
6 20048-G4 LOW FUEL SENDER (INCLUDES ITEMS 7 AND 8).....cocociiiiiieeeeresieee e 1
7 72232-G01 SCREW, #10 - 32 X B/4" LG ...eeveeee ettt eseee et e s e e 5
8 * L] = SRR 1
9
10 72092-GO01 FUEL TANK (STANDARD) ......tttiiitee st see e eeeesnee e seeeesneeeseeeesneeeens 1
11 14099-G2 FUEL TANK CAP WITH WITH GAUGE ........ooi i e 1
12 00438-G1 BOLT, 5/16 - 18 X 1 1/8" LG ceeeeeeee ettt 2
13 00559-G8 L] | =1 o TR R 4
14 11098-G6 LOCK NUT, 5/18 - 18 ..ttt e e e e e see e e sneeeens 3
15 15121-G1 WASHER, 1 /4" X B/8" ..ottt ettt e e st ee e e e et e e s seanreeaeeeans 1
16 72234-G01 SPACER . . e e e e st e e e e eanrraeeeeene 1
17
18 25346-G10 TUBING, 2 5/8" LG. (BULK).....oeitieeeeieeeciee e e e e A/R
19 18292-G1 L L 1 SRR 5
20 72084-G01 L | I SR 1
21 25346-G11 TUBING, 4" LG. (BULK)....coiiiieieiee e estiee et see e e eesee e enee e e s e enes A/R
22 72021-GO1 FUEL PUMP ...ttt e e st e e e e 1
23 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ccoeee ettt et 2
24 25346-G6 TUBING, 26" LG. (BULK) ....ettiiiieiiiiee ettt esiteee et e e e e ssanreee e enns A/R
25 11391-G4 HOSE CLAMP. ...ttt e en e nne e e s sne e e snneeesnseeesneeeans 3
26 27184-G01 PULSE TUBING, 26" LG. (BULK) .....cceiieeeeee e eneee s A/R
27 17618-G1 WIRE TIE oottt ettt e e st e e e s ate e e e s at e e e e e enteeeeesannseeeeennns 1
28
29 32617-G2 VINYL TRIM, 14" LG. (BULK) .....coreiieee e A/R
30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ...ueiiiiiieeieeeriiee e eseeee e seeeesneee s 1

Service Parts Manual Page N-2




REAR AXLE

Gasoline Vehicle

See ENGINE AND
STARTER MOUNTING
Section

1 - Includes Items 3 - 28
32 - Includes ltems 33 - 34

Page P-1

Service Parts Manual




l Gasoline Vehicle REAR AXLE |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72246-G01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 30) .oeecccvieeeeiiieeeeeceeee e 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi. ...cooioiiierecee e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LGi.......oevviiiiiieeeeiee e 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LGi. ....ooiiiiiiiieee et 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi. ...coeiieiiiieee e 1
7 26826-G01 LOCK WASHER, 8 MM ...ttt tee e e s 14
8 26827-G01 NUT, M8 X 1.25 MM ...ttt 14
9 26768-G01 OIL CHECK PLUG ... ettt ee e et e s e nns 1
10 26769-G01 GASKET, 8 MM.... ittt e e ee e snee e seeeesneeenns 1
11 26770-G01 OIL DRAIN PLUG ...cci ittt sttt e st ee e s ssntee e s snte e e s snnnreeeeenans 1
12 26771-G01 GASKET, 14 MM, ettt e e s e e e e e s snaeeeeeas 1
13 26772-GO1 L0 I o | ] S 1
14 26761-GO1 INPUT SHAFT SEAL ..ottt e s 1
15 26762-G01 SHIFTER SHAFT SEAL ..ottt et ee e s e e 1
16 26766-G01 AXLE SHAFT SEAL ..ottt e e e e snae e s 2
17
18 72249-G01 AXLE TUBE (DRIVER SIDE)......ctiiiiiieiee e esiee e eee e tee e 1
19 72248-G01 AXLE TUBE (PASSENGER SIDE) ......ccceiiiiiiiiiiecceeee e e 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE).....cciiiiiiiiiee et e 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE) ....cceieiiie e 1
22 26814-G01 RETAINING RING .....ooiiiiiieiiieeeiieeeiee e e seeee e e see s e snee e sne e e see e e enneeeenes 4
23 26811-GO01 BALL BEARING ......co ittt tee et e e e ree e e e e e e 2
24 26667-G01 STUD, M10 X 1.5 X 40 MM LG. ..ottt 5
25 26828-G01 WASHER, 10 MM ...ttt e s 10
26 26829-G01 NUT, TOMM X 1.5 MM ..ot 10
27
28 26815-G01 SHIFTER CABLE BRACKET ....oiiiii ettt e e 1
29
30

Service Parts Manual Page P-2




l REAR AXLE Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 72347-G01 DIFFERENTIAL GUARD (INCLUDES ITEMS 33 - 34) .....cooviieeieeeeee e 1
33 72349-G01 DIFFERENTIAL GUARD .....oooiiie ettt 1
34 72053-G01 BOLT, M8 X 1.25 X 120 MM LG....occiiiieiiee et e 2
Page P-3

Service Parts Manual



l Gasoline Vehicle REAR AXLE

Service Parts Manual Page P-4



Gasoline Vehicle

REAR SUSPENSION

Service Parts Manual

Page Q-1



l Gasoline Vehicle REAR SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74207-GO1 LEAF SPRING SET ...ttt e e e s e e e e nnnaeeee s 2
2 72618-G01 L =1 U 7= T 1 S 4
3 00560-G1 WASHER, B/8" ... ittt et e e see e et e e ste e e ene e e sne e e eneeeenes 8
4 11098-G5 IO 101 G N[O 7 < SRR 8
5
6 70291-GO1 RUBBER BUSHING ...t ee et e e snee e see e e sneeeens 12
7 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG coee ettt e 2
8 12262-G1 IO 101 G N[O 7 < SRR 2
9
10
11 70289-G02 SPACER . . e e e e st e e e e eanrraeeeeene 4
12 00429-G4 BOLT, 3/8 - 168 X 3 1/2" LG .eeieieieiee ettt stee e e e e e e 4
13 70290-G01 T L O I I I S 4
14 11098-G5 IO 10 G\ VLU 7 T S 1
15
16 70324-G01 SHOCK ABSORBER ...ttt 2
17 10435-G1 WASHER (SHOCK ABSORBERY) ....ccctiiiee et 8
18 10194-G1 RUBBER BUSHING ...t ee et e e snee e see e e sneeeens 8
19 00532-G6 NUT, 3/8 - 24 ..ottt e e e e e e e e e e e e e eree e e e e nnnes 4
20
21 70492-GO01 RUBBER BUMPER ...ttt 2
22 00968-G01 LOCK WASHER, 10 MM.....ooi e et e e see e e eneeeens 2
23 00974-G01 LI L I 0 T R 2

Service Parts Manual Page Q-2




Gasoline Vehicle

SEATING

1 - Includes ltems 2 - 8
17 - Includes ltems 18 - 23

Service Parts Manual

Page R-1



l Gasoline Vehicle SEATING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 8)....oveveieieee e 1
2 * PLYWOOD BASE ..ottt s s e e ene e s e e enee e e 1
3 * TEE NUT, 1/4 = 20 ettt e 16
4 * FOAM Lt e e e s e e e e e s ee e e e e e e e e e e e nnes 1
5 71602-G** VINYL SEAT BOTTOM COVER ...ttt 1
6 * FLAT STAPLES ...ttt et e e et e e e enes 110
7 71012-G01 VINYL TRIM (SEAT BOTTOM) ...cciiiiiiiie e ceieee ettt esreee et ee e saneeee e 1
8 * FLAT STAPLES ...ttt e 26
9
10 71610-GO1 SEAT HINGE ... ..ottt e e e e e s te e s e e e ste e e s snne e e nsaeesnneeesneees 2
11 00720-G08 SCREW, #12 - 14 X A" LG weeiie ettt ettt e et e e e e e e 6
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......coiiiiiiereieeesee e eee e ee e 1
14 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ...ceeoiiiiiee e e e 1
15 71204-G01 BOLT, 1/4 - 20 X 7/8" LG .uureeeei ettt eee et ee e et a e e e eneen e e 8
16
17 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 18 - 23) ..cevvceveieeeeee e 1
18 * PLYWOOD SEAT BACK ... ettt s et e e e 1
19 * TEE NUT, 1/4 = 20ttt e e e e e e e nnnneee s 4
20 * FOAM Lt e e e s e e e e e s ee e e e e e e e e e e e nnes 1
21 18144-G** VINYL SEAT BACK COVER ..ot 1
22 * FLAT STAPLES ...ttt et e e et e e e enes 95
23 18868-G3 PLASTIC SEAT BACK COVER (BLACK) ....coccieeei et 1
24
25 71662-G01 SEAT BACK SUPPORT BRACKET ...coeiieeee e 2
26 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG ceeieeeeeieeeeee e et e estee e eseee e seee e s snee e sseeeseeesnneeesneeeenneee s 8
27
28 00559-G7 WASHER, 1/4" .ot e e e st e e e e eanteee e e sennreeeeeanns 4
29 00565-G7 LOCK WASHER, /4" ..ottt ettt e s e e sneeeen 4
30 16705-G1 [T I R 2 2 o 1 R I 4

Service Parts Manual Page R-2




l SEATING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

31

32 | 71762-G02 | SEAL oo eeneeen 1
33 | 00114-Gé SCREW, 1/4 = 14 X 3/8" LGie.rrevooeeeeeoeeeeeeeeeeeeseeeoeeseeeeeeeeeeeeeee e 2
34

35 | 17074-G1 BUMPER ..o e eeeeee s eee e ses e ee s ses e s e eeeese e ses s eeeseees s eeeseaeees e 2
36 * FLAT STAPLE ..ot eee e see e ses e ee e eees e 10
37

38 | 71783-G01 | SEAT SHIELD w.ooooooieeeeeeeeeeeeeeeeeeeeeeeseeeeeeseeeeeeseeeee e eeees e seeseee e 1
39 | 16705-G3 SCREW, 1/4 = 20 X /4" LGivorrveeeeeeeeoeeeeeeeeeeeeseeeeeeseeeeeeeeeeeseee e eeeeeeeseeenes e 2
40 | 00559-G7 WASHER, T/4" oo ee e eeeee e s ees e sees e ee s see e ses e aeee e e eseeessneens 2
41 00565-G7 LOCK WASHER, T/4" ... eveeeeeeeeeeeeeeeeeeeee e eeeseeeseseeeeses e eeeeeesees s eeeneee 2
42 | 15158-G1 ACORN NUT, 1/4 = 20 ..o seess e seseeeeeeee 2
43

44 | 13728-G1 RUBBER BUMPER .......coveeeeeeeeeeereeeeeeeeeeeseeeeseseee s seseees e ese s sse s ssesee e 2
45 | 00559-G5 WASHER, #10 ....oeeeeoeeeeeeeeeseeeseeeeeee e seseeeeeeeeeeeeee s eeees e eseee e eee s eesseeeeeeee 2
46 | 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG c...ooeveeeeeeeeeeeeeeeeeeseesseseeeeeeee 2
47

48 | 71211-G01 | PLATE/LABEL (800 LB) (INCLUDES ITEM 49) .......vvoooooveeooeeeeseeeeeseeeeee 1
49 | 71517-G03 LABEL (800 LB) ...vveeeveereeeereseeeeeeeseeseesesseeseeseesesesesesseeseseeessseesesseesesesesseeen 1
50 | 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ... eseeeeeeseeeeessen s 2

Page R-3 Service Parts Manual



l Gasoline Vehicle SEATING

Service Parts Manual Page R-4



STARTER / GENERATOR

Gasoline Vehicle

- Includes Items 2 - 43
- Includes Items 3 -5

- Includes Items 10 - 13
- Includes ltems 18 - 23
- Includes ltems 26 - 28
- Includes Items 33 - 37
- Includes Items 41, 42

Page S-1

Service Parts Manual




I Gasoline Vehicle STARTER/GENERATOR |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................ 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 -5) ...coiciiiecereee e 1
3 26871-G01 REAR BALL BEARING ...t 1
4 26872-G01 FRONT BALL BEARING .......ooiiiiiieeee et e 1
5 26873-G01 BEARING HOLDER ......oiiiiiiieeee e e 1
6
7 26874-G01 FRAME & FIELD COIL ASSEMBLY (INCLUDES ITEM 8).....cccceeeiirienienne 1
8 26875-G01 FIELD COIL...eeiiieee ettt e e 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * NU T e s s e 2
11 * LOCK WASHER ... oottt 2
12 * WASHER. ... e e 2
13 * INSULATOR ...ttt e s e 1
14 26877-G01 POLE CORE SET SCREW ......ooiiiiiiereee e e 4
15 26878-G01 FRONT COVER ...ttt 1
16 26879-G01 REAR COVER ...t e e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)....ccccevererrneenn. 2
18 * TERMINAL ... e 2
19 * INSULATOR ...t 2
20 * INSULATOR ...t 2
21 * WASHER. ... e e 4
22 * LOCK WASHER........o et 4
23 * NU T et e ne s 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .........ccccvrueee. 1
26 26658-G01 BRUSH . ..o e e 4
27 26882-G01 BRUSH SPRING ... .ot 4
28 26883-G01 BRUSH CONNECTOR.......coiiiieieeeeenee e 2
29
30 26884-G01 KB Y e e e 1

Service Parts Manual Page S-2



I STARTER / GENERATOR Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 26885-G01 PULLEY ettt e e e 1
32 26886-G01 NUT/SCREW ASSEMBLY (INCLUDES ITEMS 33 - 37) ..ccooeeiveereneereeenne 1
33 * N U T e e 1
34 * LOCK WASHER ...t 1
35 * SCREW L. et 3
36 * SCREW L. e 4
37 * SCREW L. et 2
38 26887-G01 BRUSH 1 COVER.....ooi et 2
39 26888-G01 BRUSH 2 COVER......oooiiieereie et s 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42)........cccce.e.e. 2
41 * WASHER ... e 2
42 * LOCK WASHER ...t 2
43 25682-G01 TERMINAL COVER ... 4

Page S-3 Service Parts Manual



l Gasoline Vehicle STARTER/ GENERATOR

Service Parts Manual Page S-4



STEERING Gasoline Vehicle

LX Model
84

1 - Includes ltems 2 - 34

2 - Includes Items 3 - 6
20 - Includes Iltems 21 - 28
36 - Includes ltems 37 - 49
64 - Includes Items 65 - 74
66 - Includes Items 67 - 68
70 - Includes Items 71 - 72

e

Front of Vehicle

Page T-1 Service Parts Manual



l Gasoline Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...ceecveeeireereere e 1
3 * SLEEVE BEARING ..o e 1
4 * SLEEVE BEARING .....coiiiiieeceeee et 1
5 * FLANGED BEARING .....oooiiiiie et 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ccoiiiie e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi. ..ottt e 2
9 18456-G1 GREASE FITTING, 90° ...t 1
10 70177-GO1 RACK GUIDE COVER ..ot 1
11 70225-G01 GASKET ..t e e e e 1
12 70178-G01 COMPRESSION SPRING......ccociiiiiieiie et 1
13 70179-G01 RACK GUIDE ...t 1
14 11391-G1 HOSE CLAMP, 1 /4" ..ot 1
15 70041-GO1 RACK COVER ... e 1
16 11391-G1 HOSE CLAMP, 1 1/4" ..ot e 1
17 70183-G01 BELLOWS ...t s e e e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....ccccviieineereeeeceee e 1
21 70297-G01 GEAR PINION ...t e 1
22 15112-G1 BALL BEARING .....ooiiiiiiceece e e 1
23 70190-G01 EXTERNAL RETAINING RING .......coiiiieieeeeeeeeeee e 1
24 70298-G01 STEERING RACK ... .ot 1
25 70192-G01 RACK BALL END ..ot e s 1
26 00532-G8 NUT, 7716 = 20 ... s e 1
27 18456-G1 GREASE FITTING, 90°..... it 1
28 70466-G01 RETAINER ...t e 1
29
30 70184-G01 IDLER ..o e e e e 1

Service Parts Manual Page T-2



l STEERING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 172" .o 1
32 70195-G01 THRUST WASHER, 7/8" ...ttt 1
33 00734-G6 LOCK NUT, 7/8 = 9.ttt s 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .eeeie e e 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ......ccevvrvrreenen. 1
37 14322-G3 STEERING SHAFT ...t 1
38 70333-G01 STEERING COLUMN ... 1
39 70558-G01 COUPLING ..ottt s e n e ne s 1
40 00550-G1 LOCK NUT, 1/4 = 20ttt s 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LG ..oeeiie ettt 2
42 01022-G01 SCREW, #6 - 20 X 5/16" LGi....eeieeiiieeieeee e 1
43 70223-G01 GASKET ..ottt s e 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......cciiiiirereee e 3
45 00878-G1 LOCK WASHER, 3/8" ...ttt s 3
46 70466-G01 RETAINER ...t 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) .....cccooecirieerieeeereens 1
48 * STEERING COLUMN BUSHING .......cciiiiieree e 1
49 * SHAFT SEAL... e e 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG ceeeeeeeeeee e e 1
52 00734-G3 LOCK NUT, 7/168 = 20 ..ot 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK ......occiiiiieieeeee e 2
54 00566-G2 LOCK WASHER, 7/18" ... oottt e 3
55
56
57 71948-G01 STEERING WHEEL ... s 1
58 71949-G01 HUB .. e ettt r e r e nne s e nre e 1
59 71950-G01 CLIPBOARD ...ttt e 1
60 14390-G2 LOCK NUT, 5/8 = 18 ..ttt e s 1

Page T-3 Service Parts Manual



l Gasoline Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62

63

64 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) ..cc.eeiiiieeeeeeeeeeeeeeeieea 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...ttt 1
68 50209-G2 SLOTTED NUT, 7/18 = 20.....ciiieieecie e 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ......coooiiiiiiieeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...ttt 1
72 50209-G2 SLOTTED NUT, 7/18 = 20.....ciiieieecie e 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD)......cccooeeeireereee e 1
74 10389-G3 GREASE FITTING, STRAIGHT .....ooieiieee e 2
75

76 10387-G2 COTTER PIN, 3/32" X 1" LG eeeeiie ettt 2
77

78 50209-G2 SLOTTED NUT, 7/18 = 20 ..ot s e 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG eeeeiie ettt 1
80

81 71146-G01 STEERING WHEEL ... e 1
82 71949-G01 HUB e s 1
83 71147-G01 COVER .ttt e et 1
84 71047-GO1 DECAL ..ot nre e 1
85 14390-G2 LOCK NUT, 5/8 = 18 ..ttt e s 1

Service Parts Manual Page T-4



I TRUCK BED, MANUAL LIFT Gasoline Vehicle

12 43
1 - Includes ltems 2 - 42 € 13
106 - Includes Items 9, 11 - 42, 107 - 113 S 14
R X

Q)
2,107

Page U-1 Service Parts Manual



TRUCK BED, MANUAL LIFT

Gasoline Vehicle

Bed Frame

Page U-2

Service Parts Manual



TRUCK BED, MANUAL LIFT

Gasoline Vehicle

85

Spacers
spneeded)

84 80

Ramp - Optional

Driver Side

Passenger Side

T\
N

I

A A A A A
N
N {\
\)\\
N
I A A 3
jLs=——))

A A

Page U-3

Service Parts Manual



I Gasoline Vehicle TRUCK BED, MANUAL LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-G03 TRUCK BED ASSEMBLY (40") (MANUAL DUMP) (INCLUDES ITEMS 2 - 42) 1
2 71719-GO1 BED FRAME (40") ..ottt 1
3 71714-GO1 SIDE PANEL (40", PASSENGER SIDE)......cocitiiiiiiee e 1
4 71714-G02 SIDE PANEL (40", DRIVER SIDE) ..ottt 1
5 16705-G3 SCREW, 1/4-20 X B/4" LGi. ...ttt e ssee et ee e snnreee e e 8
6 00915-G1 BONDED WASHER, 1/4" ...ttt e 8
7 00559-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 8
8 14390-G4 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 8
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM). ....coiiiiiiiieieeee e 2
10
11 71717-GO1 END AP 1 et e e e e e rae e e e e enraeas 2
12 16705-G6 SCREW, 1/4-20 X 1 3/4" LG .uuveieee ettt tee e seeee et ee e ssnneee e 4
13 00915-G1 BONDED WASHER, 1/4" ...ttt e 8
14 14390-G4 LOCK NUT, 1/4-20.....eeieeeeeeeeeeeeieeeieeeesieeeeseeee e e e see s esnee e e sneeeseeesenneeeennes 4
15
16 71837-GO01 POST (PASSENGER SIDE) ....oiiiiiiieeceee sttt 1
17 71837-G02 POST (DRIVER SIDE).....uiiiiiiieeiiieeieeeseee et e e e e e see e e 1
18 71718-GO1 TUBE CAP (1 1/2" SQUARE) .....eeiieeee ettt 2
19 13437-G8 LOCK SCREW, 3/8-20......ccuutiiieiiiiiieeeeiieieeeseieee s e sieeeeessreee e s esneeeeessnes 4
20 11027-G5 LOCK NUT, 3/8-16 ... eieeieeeiiiiiieestiee e esiie e e srre e s s re e e e s sree e e s e nnee e e e e nnes 4
21 71838-G01 BUMPER ..ottt et et 2
22 16705-G3 SCREW, 1/4-20 X 3/4" LG eeeeeeeeeeeeeeeeeeeseeesiee et e seeeseee e sneeeseeeesneeenns 4
23 00915-G1 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 4
24 00559-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 4
25 14390-G4 LOCK NUT, 1/4-20.....eeieeeeeeeeeeeeieeeieeeesieeeeseeee e e e see s esnee e e sneeeseeesenneeeennes 4
26
27 71732-G01 TAILGATE ... et e e e e snae e e e e neee e s eannneeeen 1
28 27666-G01 HINGE ...t e e e e e e e 2
29 01002-G08 T I IR 2 1 G e X T 4
30 00559-G7 WASHER, 1/4" ...ttt e e nnnee e enee s 4

Service Parts Manual Page U-4




I TRUCK BED, MANUAL LIFT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 = 20 ...ttt 4
32 71748-G01 TAILGATE KEEPER ..o e 1
33 16705-G3 SCREW, 1/4-20 X 3/4" LGi. ..ceeieie e 1
34
35 71083-G01 TAILGATE CABLE ...t 2
36 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG ....evieeie e 2
37 00915-G1 WASHER, 1/4" ... e e 2
38
39 71794-G01 LIFT HANDLE ... e e 1
40 00976-G08 SCREW, 5/16 - 18 X 1" LG oeceeieieceeiee e e 2
41 00559-G8 WASHER, 5/168" ...ttt 2
42 11098-G6 LOCK NUT, 5/16 = 18t 2
43
44 70396-G01 BED PIVOT ..t s s s s 2
45 00764-G2 CARRIAGE BOLT, 5/18 X 1" LG .eeovee et 6
46 00559-G8 WASHER, 5/168" ...t 6
47 11098-G6 LOCK NUT, 5/168-18 ...t e e 6
48 70291-GO01 RUBBER BUSHING........oiiiiiiiere et 4
49 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LG «.cee ettt 2
50 21683-G1 COTTER PIN, 15/32" X 2 11/168" ..ttt 2
51
52 71831-GO01 BED LATCH ...ttt s e 1
53 71704-G01 HANDLE GRIP ...t 1
54 71827-G01 LATCH BRACKET ...ttt 2
55 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LG ..cecvi e 4
56 00559-G7 WASHER, 174" ..o e e e 4
57 14390-G4 LOCK NUT, 1/4 = 20 .ttt 4
58 71707-GO01 EXTENSION SPRING.......oooiiiieieiienee e 2
59
60 71766-G01 CATCH BRACKET ...ttt e s 2

Page U-5 Service Parts Manual



I Gasoline Vehicle TRUCK BED, MANUAL LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00414-G6 BOLT, 1/4 - 20 X /4" LG .uureeee ettt et et e e a e et e e e enneeas 4
62 00559-G7 WASHER, 1/4" ..ottt e e e st e e ene e e sne e e eneeeennes 4
63 14390-G4 LOCK NUT, 1/4-20 ..coeiiee e eetie e setee e se s see e e e e ens e e snee e ssneeeesnnenesneeeesneeeans 4
64
65 71673-G01 PROP BRACKET ...coiiiiiitiiee et e ettt e e s seee e e e st e e s st e e s sssseeeessnsneeesennnnneees 1
66 71657-G01 e T L T 5 S 1
67 00560-G3 WASHER, 172" et e et e e e s st e e e e eanteeeeeeennreeeeeaans 1
68 15121-G1 WASHER, 1 1/4" X 3/8" ...ttt ettt e e et e e s s snnreee e e eans 2
69 10387-G3 COTTER PIN, 3/32 X 3/4" LGi....eeeieeeeee et eeee e etee e stee et see e e s 2
70
71 71901-GO1 E-Z-GO DECAL (E-Z-GO)..cceoiiiee et eecieeee ettt e et e e e s ennneeee s 1
72 71771-GO1 LABEL (TILT WARNING) ...eeeiiiiiieie et eree et e s e e e a e 1
73 74234-G01 BED LINER, 40" ... ettt 1
74 74235-G01 TAILGATE LINER ... oottt e e e e ste e e ene e e see e s eneeeennes 1
75 18436-G1 RIVET, 174" X 172" LG .eeeeiee ettt e et e et e e e e e e snnee e e nnneeee s 4
76 14601-G10 RIVET, 3/168" X 3/8" LG ...eeiiieiiiiie e ecieieee ettt ettt e st e e e e e e e e nnnneeee s 6
77 71517-G03 SAFETY DECAL .ottt ettt e e e e e ennee e e enee e s nneeesenes 1
78
79 28331-G01 RAMP SUPPORT (PASSENGER SIDE).......coiiiiiiiiieiiee e 1
80 28331-G02 RAMP SUPPORT (DRIVER SIDE) ....cetiiiiiiiiie et 1
81 00438-G8 [T I IR Y 1 T < e X 2
82 00559-G8 WASHER, 5/16" ...ttt e st e st e eenae e e e nee e eneeeenns 4
83 11098-G6 LOCK NUT, 5/16 = 18 ...eeeeiiee ettt ettt e e e s e e e s e nnnaeeee s 2
84 00428-G6 BOLT, 3/8 - 168 X 2 3/4" LGi..coieeeeeiee e eiiee ettt e e e e e 2
85 00562-G1 WASHER, B/8" ... ittt et e e see e et e e ste e e ene e e sne e e eneeeenes 6
86 11098-G5 IO 10 G\ VLU 7 T S 2
87
88 20264-G1 UPPER RAMBP ...ttt ettt ettt e et e e e e e e s e nnnneeee s 1
89 20257-G2 LOWER RAMP...... ettt e e e nne e s e e snneeesneeeesneeeans 1
90

Service Parts Manual Page U-6




I TRUCK BED, MANUAL LIFT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 20252-G1 PIVOT (PASSENGER SIDE) ....ooiiiiiiiiee ettt 1
92 20252-G2 PIVOT (DRIVER SIDE) .....ceeiiiiiieeciee et ee e e e st e snee e seeeesneeeens 1
93 00427-G8 BOLT, 3/8 - 168 X 2" LG . ueeiiiie ettt ettt e e e 2
94 00562-G1 WASHER, 3/8" ...ttt e e e e e e e e e e e e e e e e e e nanneeeeeeas 4
95 20275-G1 PIVOT SPACER ...ttt e e e e e e e e e e eennes 2
96 11098-G5 LOCK NUT, 3/8 - 16 .. ieeiee ettt e et e e s e e e e e e s eennneeee s 2
97 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LGi. ..ttt e e e e e 4
98 00569-G2 WASHER, 5/18" ..ot e e e e e e e e e e e e e nanaeeeeeeas 4
99 00559-G8 WASHER, 5/18" .ottt e e e e et e e e e e e e e e s e enr e e e e e sennreeaaeanns 4
100 11098-G6 LOCK NUT, 5/16 = 18 ...ttt ettt e s e e e e e s e nnnenee s 4
101
102 XXXXX-XX BOLT, 1/4 - 20 X 7/8" LG (SEE SECTION C - BODY)

103 XXXXX-XX WASHER, 1/4" (SEE SECTION C - BODY)
104 XXXXX-XX LOCK NUT, 1/4 - 20 (SEE SECTION C - BODY)
105
106 71711-G04 TRUCK BED ASSEMBLY 48" (MANUAL DUMP)

(INCLUDES ITEMS 9, 11- 42, 107 - 113) teiiiiiee et 1
107 71719-G02 BED FRAME, 48" ...ttt e e e e e e e s e e e e e e e e e e enanns 1
108 71742-GO1 SIDE PANEL 48", (PASSENGER SIDE)......cociiiriiieeeie e 1
109 71742-G02 SIDE PANEL, 48", (DRIVER SIDE) ....oeviiiiiiiie et 1
110 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..eneeeeeeee ettt e 10
111 00915-G1 BONDED WASHER, 1/4" ...ttt 10
112 00559-G7 WASHER, 1/4" ..t e e e s e e e e e s e e nnneee s 10
113 14390-G4 LOCK NUT, /4 = 20 .. ettt et e e e e e e e 10
114
115 74033-G02 BED LINER, 48" .....eeeeeeiiieiee ettt ee e e s et e e e e e e e e s e e e e e e e e ee e e e e e ennnes 1
116 74036-G01 TAILGATE LINER, 48" ..... .ottt ettt e et e e e s et e e e e s ennreeaeeeans 1

Page U-7 Service Parts Manual



I Gasoline Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page U-8



I TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

13
<
1 - Includes ltems 2 - 42 S 13 14
99 - Includes ltems 9, 11 - 37, 100 - 106 \c\
@

3, 101
2,100

Page U-9 Service Parts Manual



I Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

// WHT from Actuator

. \‘\N\‘ o BLK from Battery
\ RED from Battery

RED from Actuator

Battery Connections

" __ To Circuit Breaker ang
<__ Toggle Switch

To
Control
Harness

Page U-10

Service Parts Manual



Gasoline Vehicle

TRUCK BED, ELECTRIC LIFT

77

(Spacers

as needed)
7

\i\\% Ramp - Optional

= I
éx—é i 1l
= U
H~— Fl 5
T H
Y
= oy ]
[ ~ Va Ui 95
A g - =
DA o — 4 AV | ) S
| — W=+
- pa — AN AN H
[z | [ A @ AN " i a——".
ﬁ/‘ﬁ_’é’(ﬁf —at L L7777 E A s o = o A i
/ e N VATV i | M 7 -
[~ A A A AT T T T T 7 A A A
oL LLZ 7 7 77 LN [ L 7 T 7 T A e
AV v LT W7 7 7 7 7 7 AN
- A b [ A z EAVAVED § VA arara s
S L2 A 9 7 s Ay VA AV . | VAT e arar h
N . A . & e A N & 1
P 222 g2 > s | s e | | s |
R [~ 91 () A T L 7
~ _ L L e
. ° Z — L H
~. ﬂ 90 ° avere 7 H
~ 9 14
AN, L L L L SL*
94 A
89 (227777
Pivot

Page U-11

Service Parts Manual



I Gasoline Vehicle TRUCK BED, ELECTRIC LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-GO1 TRUCK BED ASSEMBLY 40" (ELECTRIC DUMP) (INCLUDES ITEMS 2-37) | 1
2 71719-GO1 BED FRAME, 40" ...ttt 1
3 71714-GO1 SIDE PANEL ,40" (PASSENGER SIDE)......coiiiiieiiee e ereiee e e 1
4 71714-G02 SIDE PANEL ,40"(DRIVER SIDE) .....outiiiiiiiieeee e ecieee e eieeee e 1
5 16705-G3 SCREW, 1/4-20 X B/4" LGi. ...ttt e ssee et ee e snnreee e e 10
6 00915-G1 BONDED WASHER, 1/4" ...ttt e 10
7 00559-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 10
8 14390-G4 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 10
9 14601-G8 RIVET, 3/8" X 11/16" LG (ALUMINUM). ....coiiiiiiiieieeee e 2
10
11 71717-GO1 END C AP, 1 et e e e et e e e e erae e e e e enreeas 2
12 16705-G6 SCREW, 1/4-20 X 1 3/4" LG .uuveieee ettt tee e seeee et ee e ssnneee e 4
13 00915-G1 WASHER, 1/4" ...ttt e e nnnee e enee s 8
14 14390-G4 LOCK NUT, 1/4-20.....eeieeeeeeeeeeeeieeeieeeesieeeeseeee e e e see s esnee e e sneeeseeesenneeeennes 4
15
16 71837-GO01 POST (PASSENGER SIDE) ....oiiiiiiieeceee sttt 1
17 71837-G02 POST (DRIVER SIDE).....uiiiiiiieeiiieeieeeseee et e e e e e see e e 1
18 71718-GO1 N 0 Y e O 2
19 13437-G8 LOCK SCREW, 3/8-168 X 2" LGi. ...uutiiiiiiiieiie et eeeeee e e 4
20 11027-G5 LOCK NUT, 3/8-16 ... eieeieeeiiiiiieestiee e esiie e e srre e s s re e e e s sree e e s e nnee e e e e nnes 4
21 71838-G01 BUMPER ..ottt et et 2
22 16705-G3 SCREW, 1/4-20 X 3/4" LG eeeeeeeeeeeeeeeeeeeseeesiee et e seeeseee e sneeeseeeesneeenns 4
23 00915-G1 BONDED WASHER, 1/4" ...ttt e 4
24 00559-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 4
25 14390-G4 LOCK NUT, 1/4-20.....eeieeeeeeeeeeeeieeeieeeesieeeeseeee e e e see s esnee e e sneeeseeesenneeeennes 4
26
27 71732-G01 TAILGATE ... et e e e e snae e e e e neee e s eannneeeen 1
28 27666-G01 HINGE ...t e e e e e e e 2
29 01002-G08 T I IR 2 1 G e X T 4
30 00559-G7 WASHER, 1/4" ...ttt e e nnnee e enee s 4

Service Parts Manual Page U-12




I TRUCK BED, ELECTRIC LIFT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 4
32 71748-GO1 TAILGATE KEEPER ..ottt 1
33 16705-G3 SCREW, 1/4-20 X 3/4" LG eeeeeeeeeeeeeeeeeeeseeesiee et e seeeseee e sneeeseeeesneeenns 1
34
35 71083-G01 TAILGATE CABLE ...ttt e 2
36 00106-G6 SELF-THREADING SCREW, #12-24 X 3/4" LG. ....evvvieeeieeeeeeeeeee e 2
37 00915-G1 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 2
38
39 70396-G01 [ I3 Y 2
40 00764-G1 CARRIAGE BOLT, 5/16 - 18 X 3/4" LG. .eeeeieeeeie e seee e 6
41 00559-G8 WASHER, 5/18" ..ottt ettt e et e e e s e sat e e e e eanteeeeesennreeeeenans 6
42 11098-G6 LOCK NUT, 5/18-18 ... eeeiee ettt ettt e e e e e snae e e s e nnnneeee s 6
43 70291-GO1 RUBBER BUSHING ...t ee et e e snee e see e e sneeeens 4
44 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGttt eeeeeeeeeesee e eteeeeeee e esieeeseeesnsnee s nseeesneeesnee s 2
45 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG .. ceeeeie ettt e 2
46
47 | 71901-GO1 | E-Z-GO DECAL (E-Z-GO)rveeeeeeeeeeeeeeeeeeeeeessseeeeeseeeseseeses e esesesseseeseseee s 1
48
49 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET ...coeiiiieee et 1
50 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V ...ttt 1
51 00150-G4 SCREW, #10-24 X 1/2" LG cueeeeiieeeeieee e e siee e eteeeeee e eseeeesee e s e nseeesneeesnee s 2
52 00565-G5 LOCK WASHER, #7100 eeiiiieieeiireestee et e s tee e e e e e ssee e ssneeeesneeesneeeesneeenns 2
53 00526-G3 NUT, #10-24 ..ottt e e e e et e e e e aaee e e e e e nee e e e e enneeas 2
54 25976-G14 14 GA WIRE (RED 5") ..uetiiiiiiiiieee ettt e et e s e s e nnne e s 1
55
56 27680-G01 TOGGLE SWITCH ...ttt se e e e e e eneeeenes 1
57 27447-G01 TOGGLE GUARD ...ttt ettt e e e e et e e s ernnraeeeenans 1
58 27556-G01 LABEL ..ttt ettt e e e e e e e nr et e e e e naee e e e anaeeeen 1
59 10570-G9 RIVET, 1/8" X 11/32" LG eeee e ceee et see e tee et n e nee e e eneeeens 2
60 71489-GO1 SAFETY DECAL .ottt ettt e e e e e ennee e e enee e s nneeesenes 1

Page U-13 Service Parts Manual




I Gasoline Vehicle TRUCK BED, ELECTRIC LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 27612-G02 ELECTRIC ACTUATOR ... .ot ciee st see e e e et e s e eneeesee e e sneeeens 1
63 27613-G01 T 0 = S 2
64 14443-G10 CLEVIS PIN, 1/2" X 3" LG uetiieeieiieie ettt itee et e e vee e e nnee e e e 1
65 21683-G1 COTTER PIN, 2 11/18" LGi.ueeiie ettt ettt e 2
66 14443-G11 CLEVIS PIN, 1/2" X1 7/8" LGi.eeeeeeeeieeeeeeesee e etee e e stee et seee e e e e s 1
67

68 74163-G01 WIRE HARNESS ... .ottt ettt e e et e e s s ranree e e e e 1
69 17618-G1 WIRE TIE oottt e e sttt st e e e e s nt e e e s snneeeeeeeans 8
70 74234-G01 BED LINER, 40" ... ettt 1
71 74235-G01 TAILGATE LINER ...ttt ettt e e st e e e s et e e e ssnnreeeeeenns 1
72 18436-G1 RIVET, 174" X 172" LG .eeeeiee ettt e et e et e e e e e e snnee e e nnneeee s 4
73 14601-G10 RIVET, 3/168" X 3/8" LG .. ceeee e eesiee et s e eee e ee e snee e sneeeesneeeseeeesneeeens 6
74 71517-G03 SAFETY DECAL .ottt ettt e e e e e ennee e e enee e s nneeesenes 1
75

76 28331-G01 RAMP SUPPORT (PASSENGER SIDE).......coiiiiiiiiieiiee e 1
77 28331-G02 RAMP SUPPORT (DRIVER SIDE) ......eeeiiiee e 1
78 00438-G8 BOLT, 5/16-18 X 1" LGi..eeiiieiie et e s e e s 2
79 00559-G8 WASHER, 5/18", .eeiii ittt e et e e s s e e e essseeeeeasnneeeeeas 4
80 11098-G6 LOCK NUT, 5/16 = 18 ...eeeeiiee ettt ettt e e e s e e e s e nnnaeeee s 2
81 00428-G6 BOLT, 3/8 - 168 X 2 3/4" LGi...eoiieee et eree s eee s e et 2
82 | 00562-G1 WASHER, /8" .....oooveoeeeeeeeeeeesesseseseesesessseeseesesssessasesssessesesses s esssses s 6
83 | 11098-G5 LOCK NUT, B/8-16 w.vveeoeeeeeeeeeeseeeeeeeeeeeseeeeeeeseeseeeseeseeseee e sees e seeseee s 2
84

85 20264-G1 UPPER RAMBP ...ttt e s 1
86 20257-G2 LOWER RAMP...... ettt e e e nne e s e e snneeesneeeesneeeans 1
87

88 20252-G1 PIVOT (PASSENGER SIDE) ....ooiiiiiiiiee ettt 1
89 20252-G2 PIVOT (DRIVER SIDE) .....ceeiiiiiieeciee et ee e e e st e snee e seeeesneeeens 1
90 00427-G8 BOLT, 3/8-16 X 2" LGi...ueeeiiiiieeiieeeeiieeeieeeeseeeeeseee e e snee e s eeeesseeesnneeeseeeennneeesnneees 2

Service Parts Manual Page U-14




I TRUCK BED, ELECTRIC LIFT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 00562-G1 WASHER, B/8" ... evveoeeeeeeseeseeseeeeeeseseseesessssesesssseesesseeseesssesessssessesssseseesseessssseens 4
92 | 20275-G1 PIVOT SPACER ... eeeeeseeseeeseeeeeeseeseeesseeseeeseseeesseseesees e sesseeesses s seeees 2
93 | 11098-G5 LOCK NUT, B/8-16 w.vveeoeeveeeeeeeseeseeseeseeeseeseeesseeseessesseesseseeesees e sesseeesaes e 2
94 | 00439-G6 BOLT, 5/16-18 X 1 B/4" LGiurrrvverreeeeeeeseeeseeeeeessesesessessesssseesesseeessssssesssssseseeees 4
95 | 00569-G2 WASHER, 5/16" +.vvveoeeeeeeeeeeeesseeeeeseseseesessseeessseseesesseesessesesessssessessssessesseessssenens 4
96 | 00559-G8 WASHER, 5/16" +..ovveooeeeeeeeeeeseeeeeeseeeseeseseseeeeeseeesesseeeeeseeeseesseeeseeseaeseeseesseseeens 4
97 | 11098-Gs LOCK NUT, 5/18-T8 oveooeeveeeeveeeseeeeesesseeeseesssesseesseeesesseessssesessss e sessssesassssesnsees 4
98
99 | 71711-Go2 | TRUCK BED ASSEMBLY (48") (ELETRIC DUMP)

(INCLUDES ITEMS 9, 11- 37, 100 = 10B) «..vvcereveeeeeeeeereeeeeeeseeseeesseseesseseeesseeee 1
100 | 71719-Go2 BED FRAME (48") ....ooeveoeeeeeseeeeeeeeseeeesseesesseeseesseseeeesseeseessesseesseesessssseens 1
101 | 71742-Go1 SIDE PANEL (48", PASSENGER SIDE).......courveeeeeeeeeseeseeeseessessseesessesseens 1
102 | 71742-G02 SIDE PANEL (48", DRIVER SIDE) .....vveeoeeeeeeeeeeseseeeeseesesessseseessseesessesseens 1
103 | 16705-G3 SCREW, 1/4-20 X B/4" LG cevvveeeveeeeeeeeeeeseeesseeeeeseeseeessesseeesesseesseesessesseens 12
104 | 00915-G1 BONDED WASHER, 1/4" ....eeeeeeeeeeeeeeeeeseeeeeesseseeesseseeeeseseseesseseeesseesessesseens 12
105 | 00559-G7 WASHER, 1/4" o ovooeeeeeeeeeeeeeeeeeeeeeesseeeess e eessseeesessesssesseeseessseeeeseesseseeeee 12
106 | 14390-G4 LOCK NUT, /420 vvveoeeveeeeeeveeseeeeeseseeeseesesseesssssess e ssesseesssesssesessseesseees 12
107
108 |  74033-G02 | BED LINER, 48" ... .oveoeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseesesesseeseesseseesses s seseseeseeeeeeees 1
109 | 74036-GOT | TAILGATE LINER, 48" ...oooeoeveeoeeeeeeeeeeeoesesseeeseseesessesssesesssseessss s ssssesesesssneeneees 1

Page U-15 Service Parts Manual



I Gasoline Vehicle TRUCK BED, ELECTRIC LIFT

Service Parts Manual Page U-16



l TRUCK BED, FLAT & CARGO Gasoline Vehicle

Front of Bet_d

Page U-17 Service Parts Manual



I Gasoline Vehicle TRUCK BED, FLAT & CARGO

Service Parts Manual Page U-18



Gasoline Vehicle

TRUCK BED, FLAT & CARGO

Page U-19

Service Parts Manual



l Gasoline Vehicle TRUCK BED, FLAT & CARGO |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71719-G01 FLAT BED, 40" .....eeeiii ettt ettt e sttt e e et e e e st e e e e snnae e e e s s nsneeesennnneeees 1
2 71719-G02 FLAT BED, 48" ...ttt ettt et e s e s e nnne e s 1
3 71772-GO1 CORNER TUBE ... ettt ettt e s 2
4 00762-G9 SCREW, 5/16 - 18 X 2 1/2" LG ..evriieei ettt 4
5 00559-G8 WASHER, 5/18" ..ottt ettt e et e e e s e sat e e e e eanteeeeesennreeeeenans 4
6 00550-G3 NUT, 5/16 - 18 e e e s 4
7
8 71718-G01 NI 0 AN B 2RSS 2
9 71717-GO1 o T 0 Y e S 2
10
11 70396-G01 [T o LY N RS 2
12 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG .ccuveeiieeciiiee e eieee et sveaeee e 6
13 00559-G8 L] | =1 o TR R 6
14 11098-G6 LOCK NUT, 5/18-18 ..o rtee sttt e e e e e s e e snee e e sneeeens 6
15 70291-G01 RUBBER BUSHING.......ooiiiiiiiiie ettt e s e e e nnneeee s 4
16 21682-G1 CLEVIS PIN, 1/2" X 3" LGi.uutiiieeciieee ettt tee e e e e svee e e e e e 2
17 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi.eeee et 2
18
19 71831-G01 BED LATCH .ottt ettt e et e e e et e e e e e nte e e e e nnnneeas 1
20 71704-G01 HANDLE GRIP ...ttt ettt e e e e e nae e e s e nnnneeee s 1
21 71827-GO01 LATCH BRACKET ...ttt st e st et s e nne e s e e snneeesneeeesneeeans 2
22 01014-G03 CARRIAGE BOLT, 1/4-20 X 3/4" LGi..eoeiieeeeiee e eetee e e 4
23 00559-G7 WASHER, 1/4" .ot e e e st e e e e eanteee e e sennreeeeeanns 4
24 14390-G4 LOCK NUT, 1/4-20 ..eeieeieiiee ettt e e e e s e e s s ssae e e e snaeeesennnneeees 4
25 71707-GO1 EXTENSION SPRING.......cooi i e e seee e seeeesneeesee e e sneeeens 2
26
27 71766-G01 CATCH BRACKET ...ttt ettt e s ree e e e sne e e e e e nee e e e e sneeee e e nnnnees 2
28 00414-G6 BOLT, 1/4-20 X B/4" LG ..uuveieee ettt tee et e s s e s e vee e e e e e e 4
29 00559-G7 WASHER, 1/4" ..ottt e e e st e e ene e e sne e e eneeeennes 4
30 14390-G4 LOCK NUT, 1/4-20 ..coeiiee e eetie e setee e se s see e e e e ens e e snee e ssneeeesnnenesneeeesneeeans 4

Service Parts Manual Page U-20




l TRUCK BED, FLAT & CARGO Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31
32 71673-GO1 PROP BRACKET ..ottt et e e et e e e sne e senee e e snneeesneeeesneeeans 1
33 71657-G01 e T L T 5 S 1
34 00560-G3 WASHER, 172" et e et e e e s st e e e e eanteeeeeeennreeeeeaans 1
35 15121-G1 WASHER, 1 /4" X B/8" ..ottt ettt e e st ee e e e et e e s seanreeaeeeans 2
36 10387-G3 COTTER PIN, 3/32 X 3/4" LGi....eeeieeeeee et eeee e etee e stee et see e e s 2
37
38 71777-GO1 DECAL (WARNING) ..oo ittt e e e e saee e e s e nnee e e e e nnneeas 1
39 71200-GO1 LABEL (LOAD WARNING).....ccttiiiieeeseeessieeeeieeesieeessieeeseeeessneeeesneeeseeeesnseeenns 1
40 74157-GO01 SIDE RAIL SUPPORT ....oiiiiiieces et eee e see et e ee e eiee et e e nnee e e snee s 4
41 74161-G01 BACK RAIL SUPPORT ...ttt ettt e e s e e 2
42 16705-G1 SCREW, 1/4-20 X 1" LG .eeeiie ettt e estee e e st e e e s ssnte e e e s snnnaeee e s ene 12
43 00559-G7 WASHER, 1/4" ..ottt e e e st e e ene e e sne e e eneeeennes 12
44 14390-G4 L 2 PR 12
45
46 74167-GO1 SIDE CARGO RACK, 40" (PASSENGER SIDE) ....cccceeeeeiiieee e 1
47 74167-G02 SIDE CARGO RACK, 40" (DRIVER SIDE) ....cccccoieeeieee e 1
48 74079-GO1 TAILGATE RETAINER BRACKET ....ceviiiiieeeseie e e 2
49 00666-G6 SCREW, #10 - 12 X 3/4" LG ceeeiiciiee ettt esteee e estee e stee e s esntee e e s snnsaaee e s ene 8
50 74162-G03 REAR CARGO RACK ...ttt e e e s e nnae e s 1
51
52 XXXXX-XX BOLT, 1/4 - 20 X 7/8" LG (SEE SECTION C - BODY)
53 XXXXX-XX WASHER, 1/4" (SEE SECTION C - BODY)
54 XXXXX-XX LOCK NUT, 1/4 - 20 (SEE SECTION C - BODY)
55
56 74168-G01 SIDE CARGO RACK, 48" (PASSENGER SIDE) .....ccceeeiieeeieeeeeee e 1
57 74168-G02 SIDE CARGO RACK, 48" (DRIVER SIDE) ......ccveiiiiiiie et 1
58

Page U-21 Service Parts Manual




I Gasoline Vehicle TRUCK BED, FLAT & CARGO

Service Parts Manual Page U-22



I WEATHER PROTECTION Gasoline Vehicle

SUN TOP

1 - Includes ltems 2 - 19

NI
DETAILB /& —13

pce

FRONT OF
VEHICLE

w

14

16

T

(FRONT)

'. JERT:

FRONT OF |
VEHICLE @?/1 6

/I@ T
8/@

DETAIL D
(REAR)

Page V-1

Service Parts Manual




I Gasoline Vehicle WEATHER PROTECTION

Strut

Front Top

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

Service Parts Manual

Page V-2



I WEATHER PROTECTION Gasoline Vehicle

Front of Vehicle

49

38 Windshield
Retainer 1 41
T 4 Rubber
_ Latch
‘ 42
i »@\37
35
Stru

Front of Vehicle

49

Windshield
Retainer

Front of Vehicle

49

Page V-3

Service Parts Manual



I Gasoline Vehicle WEATHER PROTECTION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 75350-G02 | SUN TOP KIT (INCLUDES ITEMS 2 = 19) ¢.vveeeeeeeeeeeeeeseeeeeeseseeeeseeseeesesseeeeseeen 1
2 27069-G07 SUN TOP- oot eees e e e s ees e s seee e eees s eeees e eeee s eesesenes 1
3 75045-G01 FRONT STRUT ..o eeeeeeeeseeeeeseseeeeseee oo sees s eeeeseeeeeseeesee e sees e seeseees e 1
4 01035-GO1 BOLT, 5/16 - 18 X 2 1/4" LG veorrveeeeeeeeeseeeeeeseesseeeseeseeesseseeesseseeseesenesessseeeeseees 4
5 00905-G8 LOCK WASHER, 5/16" ... vveeeeeveesereeeeseeseeeseesseeseessesssseeesseseessesesesesssseesesens 4
6 75048-G01 SPACER, 1/2" o oveeeeeeeeeeeeeeeeeeeeeee e eeeeseseeeesee e s seee e eees s eeees e eeee s eesesenes 2
7 00570-G2 WASHER, 5/16".....vveeoeeeeereseseeseeseeesesssessesessessssseesseseesesssesessssesssessessssseens 6
8 75343-GO1 REAR STRUT (PASSENGER SIDE).......oveeeeeeeeeseeeessseeeessseseersesseeeeseseeesen 1
9 75343-G02 REAR STRUT (DRIVER SIDE) .....comvvereeeeeeeeeeeeseseeesseeeeesseeeeessesseeeseeseeenen 1
10 | 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG veoreveeeeeeeeseeeeeeseeseeeeseeeeeseeeeesseeeeesses e sessseesseeens 4
11 00571-G2 WASHER, 5/16".....vveeoeeeeereseseeseeseeesesssessesessessssseesseseesesssesessssesssessessssseens 8
12 15121-G1 WASHER, B/8".....coeeveeeeeeeereeeseeseeseeessssseessesessessssesesssseesesssesessssessessessesseens 2
13 11098-G6 1010 . N LUA A=A - T T N 4
14 | 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) vveeomrveeeeeeeeseeeeereeseersenen 2
15 | 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) veooreveereeeeereseeereeeen 2
16 | 00559-G7 WASHER, /4" ..o eeeveeeeeeeeeeeseeeeeseeeessssseessesesesessseesessesessessseeeesssesssesseessssseens 8
17 | 75051-GO1 SPACER ..ot s e ee e e s 4
18 | 00891-G2 LOCK NUT, 1/4 = 20 oveoeeeeeeeeeeeeseeeee s sses e sseeseeseeseesses e sseseeesessseessesees 4
19 19853-G1 END CAP, 1™, eeeeeseseeeseseeesseee s sees s eeeesseeesssseeeses e sees e sessseeeeeees 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 - 24) w....oooveoeeeeseeeeeeseeeeeeeeeeeeeeseeeeeeseeseesseseeeseeseeesesees 1
22 19496-G1 REAR VIEW MIRROR.........cveoeeeeeeeeeeereeeeeesseesseessesseesseseeesseseeesssseesseseneseeee 1
23 19502-G2 SUPPORT BRACKET ..oveeoeeeeeeeeeeeeeesseesseseeeesessesessssssessessseessseesesseessssenes 1
24 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) c.v.reerveeeeeeeeseeeeerseseeersenen 1
25
26 | 75367-G03 | 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCLUDES ITEMS 27 - 28) ..oorveeeeeeeeeeeeeeeeseeeeeseeseeseeseeesseseeessesseeesseseesssssenes 1
27 . ENCLOSURE ... eeeeeeeeeeeeseeeesees s ssesseeseeess e eess s sssseeeessseeseeseneeeees 1
28 . 1Y/ e) =T SO TSR AR
29

Service Parts Manual Page V-4



I WEATHER PROTECTION Gasoline Vehicle |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 75524-G01 | WINDSHIELD KIT (FULL) (1200) (INCLUDES ITEMS 32 - 38)......ovvvrerereneenee. 1
32 EGWFX03 WINDSHIELD (FULL) ..cetitteeiiee et se e e e s 1
33 EGWHC12 SASH, 26" LGi...eeiiie ettt e s e nnan e s 2
34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4’ LG. (STAINLESS STEEL) «.ccevvveiieeeeeeieeeee e 2
35 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..cccceeieieeeee e 4
36 EGWHG13 RUBBER GROMMET .....ooiiii ittt e e e e e 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..ceveiiiiieeee e 2
38 EGWHL14 T o I I 1
39

40 75525-G01 WINDSHIELD KIT (SPLIT) (1200) (INCLUDES ITEMS 41, 42, 34 - 38)............. 1
41 EGWSX03 WINDSHIELD (SPLIT)uttieiiiiieeie ettt e e e e enee e e e 1
42 EGWHC10 T XS] o T = X 2
43

44 71966-G03 WINDSHIELD KIT (FULL) (1200LX) (INCLUDES ITEMS 45, 33 - 37) ..ccvvveennne 1
45 71960-G01 WINDSHIELD (FULL) ...tttitiiteeee ettt e e e e e e 1
46

47 71966-G04 | WINDSHIELD KIT (SPLIT) (1200LX) (INCLUDES ITEMS 48, 49, 34 - 37)......... 1
48 71961-G01 WINDSHIELD (SPLIT)uttieiiiiieeie ettt e e e e enee e e e 1
49 EGWHC10 TS 1 e 2 I TSR 2
50

51 71966-G01 WINDSHIELD KIT (FULL) (1200LX) (INCLUDES ITEMS 52, 33 - 37) ....ccuev...... 1
52 71954-GO1 WINDSHIELD (FULL) (LEXAN).....veereeereseeeeeeeseeseeseeeeeseeeeesesseeseseeessseeessseens 1
53

54 71966-G02 WINDSHIELD KIT (SPLIT) (1200LX) (INCLUDES ITEMS 55, 56, 34 - 37) ........ 1
55 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) ..o eeeeeeeeeeeeeeeeeeeeeeeesesees s ssseeeseneens 1
56 EGWHC10 TS 1 e 2 I TSR 2

Page V-5 Service Parts Manual




I Gasoline Vehicle WEATHER PROTECTION

Service Parts Manual Page V-6



I WHEELS AND TIRES Gasoline Vehicle

1 - Includes ltems 2 - 4

6 - Includes ltems 7 - 9
11 - Includes Items 12 - 14
16 - Includes Items 17 - 19
21 - Includes ltems 22 - 24

Tire design may vary by Part Number

Page W-1 Service Parts Manual



WHEELS AND TIRES

Gasoline Vehicle

CHROME HUBCAP

6

27

CHROME HUBCAP

8

26

GOLD / SILVER SPOKE HUBCAP

28, 29

Page W-2

Service Parts Manual



I WHEELS AND TIRES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 2 -4 ......... A/R
2 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) ......cccccveennee. 1
3 15169-G1 WHEEL RIM, 4 LUG ..ottt e e e 1
4 11657-G1 VALVE STEM ...ttt st e e e e e e e e 1
5
6 27772-G09 WHEEL AND TIRE ASSEMBLY, LINKS 1 (INCLUDES ITEMS 7 - 9) ...c.cceeuveen.e A/R
7 27772-G10 CARLISLE TIRE (LINKS 1 18 X 8.5-8, 4 PLY RATED )..ccccvveveeeieeeeee 1
8 15169-G1 WHEEL RIM, 4 LUG ...ttt et 1
9 11657-G1 VALVE STEM ...ttt e e e s e nnes 1
10
11 27772-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 12 - 14 ................. A/R
12 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5 - 8,4 PLY RATED)....cccoeccveeeeeieeeeee 1
13 15169-G1 WHEEL RIM, 4 LUG ..ottt e e e 1
14 11657-G1 VALVE STEM ...ttt e e e s e nnes 1
15
16 27775-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 17 - 19)......... A/R
17 27775-G02 CARLISLE TIRE (USA TRAIL 18.0 X 8.50 - 8, LOAD RANGE C) ............... 1
18 15169-G1 WHEEL RIM, 4 LUG ..ottt e e e 1
19 11657-G1 VALVE STEM ...ttt st e e e e e e e e 1
20
21 27784-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCL ITEMS 22 - 24).................. A/R
22 27784-G03 CARLISLE TIRE (USA TRAIL 5.70 - 8, LOAD RANGE C) .....coevvvveieeeennen. 1
23 20732-G1 WHEEL RIM, 4 LUG ...ttt et 1
24 11657-G1 VALVE STEM ...ttt st e e e e e e e e 1
25
26 14913-G* 8" CHROME HUBCAP (OPTIONAL).....uetiiiieeeieeeieeeseeeeseieeeseeeeseeeesnneeeseeeenns A/R
27 16042-G* 6" CHROME HUBCAP (OPTIONAL)...cetttiiiieie ettt et e et eeseree e esnaeeee s A/R
28 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) .ceeieeie e eceeeeeeeseee e ee e seeee e eenaeeee s A/R
29 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ....cutieiieeeieeeeeeeeseiee e ee e e e eieee s A/R

Page W-3 Service Parts Manual




I SPECIALTY PRODUCTS |

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



I SPECIALTY PRODUCTS |

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ......ooiiiiieiireineeeeeee e s s 26733-G02
DRIVE CLUTCH PULLER ...ttt e en e s e e s ene e s e e enee e 19779-G2
FLYWHEEL PULLER ...t s e e s sme s ene e 27111-G01
CAM PULLER ...ttt et e st e s e et e me e e e e e e s e e s b e e s e e e ne s sane st e e neneenneesaneennes 27851-G01
TACHOMETER ...ttt st e r e e e s e e e s e e e e e e e sr e e nesmeeeneemnesme e sreeaeearenanennenans 72526-G01
FEELER GAUGE ... ottt ettt b ettt e s et e e et e s e e e e te e eae e e e e sne e e re e s reeneenanena 72525-G01
COMPRESSION TESTER.......ueiiiitiiieee ettt se e ene e s nesr e e resr e e sresnneanessreenne s 72524-G01
ENGINE REBUILD MANUAL ...ttt ettt r e e sae e e e sme e e r e e s neeneenane e 27615-G01
REAR AXLE REBUILD MANUAL ...t s 27660-G01
CURRENT INDICATOR ...ttt sttt ettt s sae e e see e s e e e s e e eae e e emeeen e e ene e sare e e e nane e 16489-G2
DIGITAL MULTI-METER ...ttt s s sm e s ne e me s e e e e nreenenneenneene e 27481-G01
CRIMPING TOOL ...ttt ettt ettt e s e et e s e e ae e e e e e e s e e s be e s e e e ne e sanesateeneneenneesaneenneas 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ..ottt s s n e s 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ...ttt 18753-G1
PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE......cceiiiieeree st se e s s s nre e sre e e 28166-G01
PLEXUS® CLEANER, 7 OUNCE (FOR WINDSHIELDS).........covueeeeeeeeeeeeeeeeeeeeeeesieesaessereeesesesessssnasnssesseseean 28433-G01
PLEXUS® CLEANER, 13 OUNCE (FOR WINDSHIELDS)........vuuevueeeeeeceeeeeeeeeseesseeseessssssessesssesses e sessssnnenns 28433-G02
BATTERY PROTECTOR, 14 OUNCE AEROSOL......coocieiiiiiieeeee ettt s 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OUNCE AEROSOL .......cccoiieiieeeeres e 75501-G01
WHITE LITHIUM GREASE, 14 OUNCE AEROSOL......ccuiiii ettt 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE AEROSOL........coiiieiieeieseeeeee e 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE AEROSOL .......ccoiiiiiiieieiieeeeseeeee e 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE LIQUID.........cccoiiiiiiiiiiicce e 75505-G01
BATTERY CLEANER, 32 OUNCE WITH TRIGGER SPRAYER .......coooi e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE WITH TRIGGER SPRAYER ... 75507-G01
MULTI-PURPOSE VALUE PACK ... ettt sttt sme e e ne e neenane e 75508-G01

* BATTERY PROTECTOR, 4 OUNCE AEROSOL
 PENETRANT/LUBRICANT, 4 OUNCE AEROSOL

e WHITE LITHIUM GREASE, 4 OUNCE AEROSOL

e CARBURETOR & CHOKE CLEANER, 4 OUNCE AEROSOL

PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN..........ccoooiiiiiieineeeeee e e 28432-G02
.6 OUNCE BRUSH ON PAINT - INDUSTRIAL YELLOW ....ooiie ettt e s 28432-G03
12 OUNCE AEROSOL - HUNTER GREEN.........eiiiiiiie e 28140-G09
12 OUNCE AEROSOL - INDUSTRIAL YELLOW ..ottt 28140-G14
ENGINE OIL

4-CYCLE ENGINE OIL, T0W-30, 5 GALLON .....ooioiieeereeie et 25730-G03
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE ...ttt 25730-G04
4-CYCLE ENGINE OIL, 10W-30, QUART BOTTLE ..ot s 25730-G06

Appendix - A Service Parts Manual



I ACCESSORIES |

ACCESSORIES LISTING

Service Parts Manual Appendix - B



I ACCESSORIES |

ACCESSORIES LISTING KIT NO.

ASHTRAY KIT .. .o 75109-G02.......... See BODY

BALLHITCHKIT . ... 75326-G02.......... See BODY
CLEVISHITCHKIT . ... ..ot 75327-G02.......... See BODY
CHROMEHUBCAP 8™ ... ... ... i 14913-G* . .......... See WHEELS AND TIRES
CHROMEHUBCAPG” ... ... ...t 16042-G*........... See WHEELS AND TIRES
DEFROSTER/COOLING FAN................... 74248-GO1.......... See CAB

DOORSET ... i 74301-GO*.......... See CAB

DOORSET (VINYL) ... 74242-GO1.......... See CAB
ELECTRICDUMPKIT. .. ... ..t 74164-G02.......... See TRUCKBED
GLOVEBOXDOOR ... 75459-GO0* . ......... See BODY
HOURMETERKIT ...... ... . 75114-G02.......... See ELECTRICAL SYSTEM
INSIDEMIRROR . .. ... 27924-GO1.......... See WEATHER PROTECTION
INSTRUMENT/SWITCH PANEL . .. .............. 74250-GO1.......... See CAB

REAR VIEW MIRRORKIT. . ..... ... ... . ... .. 19528-G2........... See WEATHER PROTECTION
SOFTENCLOSURE ......... .. ... . it 75367-GO0*.......... See WEATHER PROTECTION
STEEL CAB, W/O DOORS (WORKHORSE® 1200 LX) 74294-G0* . . . ... ... See CAB

STEEL CAB, W/O DOORS (WORKHORSE® 1200) . . 74300-GO* . .. ... .... See CAB

STROBELIGHT. . ... ..o 74245-GO1.......... See CAB

SUNTOPKIT ... 75350-G02.......... See WEATHER PROTECTION
TURNSIGNALKIT ... 75107-G02.......... See ELECTRICAL SYSTEM
GOLD SPOKE WHEELCOVERS . ............... 19241-G* . .......... See WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS............... 19241-G* . .......... See WHEELS AND TIRES
WINDSHIELD (FULL) (WORKHORSE® 1200). .. ... 75524-GO1.......... See WEATHER PROTECTION
WINDSHIELD (SPLIT) (WORKHORSE® 1200) ... ... 75525-GO1.......... See WEATHER PROTECTION
WINDSHIELDS (WORKHORSE® 1200 LX) . .. ..... 71966-GO0*.......... See WEATHER PROTECTION
WINDSHIELDWIPER . . ....... ...t 74244-GO1.......... See CAB

WORKLIGHTS ... .. 74247-GO1.......... See CAB

WORK LIGHT BARWITHLIGHTS . .............. 71354-GO1.......... See ELECTRICAL SYSTEM
WORK LIGHT BARWITHSTROBE ... ........... 71354-G02.......... See ELECTRICAL SYSTEM
WORK LIGHT BAR WITH LIGHTS AND STROBE. . .71354-G03.......... See ELECTRICAL SYSTEM

Appendix - B Service Parts Manual



[EZGO0]

a A= Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover1200G.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii-vi - GeneralIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	IPBHeading.ps
	

	(A)Accelerator.ps
	
	
	
	
	
	
	
	

	(B)AirFilter.ps
	
	
	
	

	(C)Body.ps
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	Cab(Curtis).ps
	
	
	
	
	
	
	
	

	Carburetor.ps
	
	

	(G)Clutches.ps
	
	

	(G)ClutchesHiAlt.ps
	
	

	(H)DirectionSelector.ps
	
	
	
	

	(J)Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	(K)EngineMuffler.ps
	
	
	
	

	(L)EngineStarterMount.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	(N)FuelSystem.ps
	
	

	(P)RearAxle.ps
	
	
	
	

	(Q)RearSuspension.ps
	
	

	(R)Seating.ps
	
	
	
	

	(S)StartGen.ps
	
	
	
	

	Steering.ps
	
	
	
	

	(U)aManualBed.ps
	
	
	
	
	
	
	
	

	(U)bElectBed.ps
	
	
	
	
	
	
	
	

	(U)cFlat-StakeBed.ps
	
	
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	App A SpecProducts.ps
	
	

	App B Accessories.ps
	
	

	BackCover.ps
	


